Toyams

maoy me

%‘\

SAE)es
PARTS CATALOGUE

F60(F50) [BWAEW)

MBS NIE IR AR A E



H ok
CONTENTS

i i il 1~3

T € i —1~3

BEARG - e e 4~6

STEERING - — =~ =~~~ ————~ - - - 4~6

S 7~8

UPPER CASING = = ===~ —————————— - - - - 7~8

27 9~ 10
OIL PAN ASSY—————— - -~ -~ -~ - - 9~10
B~ - 11~13
BOTTOM COWLING———————— -~ — -~ —————————————————————— —11~13
2 14~15
CONTROL SYSTEM -~ -~ —————— -~ — -~ — -~~~ ————————————————— 14~15
AT RERABOBM ZG 1 - - -~~~ — """ T oo —16~18
LOWER CASING & DRIVE 1 ==~~~ — -~ ——————————————————————~ 16~ 18
ATRERAORSH RS 2~~~ — """ T T oo 19~20
LOWER CASING & DRIVE 2 -~ —————————————————————————————~ 19 ~20
T 21~22
BLECTRICAL 1 == - =~ - -~~~ ——— -~ — -~ - - ————————————————— 21~22
A 2" 23~24
BLECTRICAL 2=~~~ —— -~~~ ——~——————————————— - 23~24
B 3 -~ oo 25~26
ELECTRICAL 3=~ =~ -~ — -~~~ —————————————————— - 25~26
BARG - T 27~28
INTAKE— =~ = == == = — - m m oo 27~128
ALk - - e 29 ~ 30
CYLINDER HEAD- — — === =~ =~~~ ——— -~ == - = 29 ~ 30
T N i s —31~32
CRANKSHAFT & PISTON-————————————————————————————————~ 31~ 32
g - 33~ 34
CRANKCASE ~——— -~~~ -~ - - - - 33~ 34
e i —35~36
OIL PUMP -~ — == = = === - —— m - oo oo oo oo 35~ 36
L 37~ 38
VALV — ===~ == - - - oo oo oo —37~138
MAR — - e —39~40
FUEL SYSTEM - —— ==~ —— =~ =~ == - - - - —— - oo 39 ~ 40
RS 41~ 42
ELECTRIC OIL PUMP ASSY ~——~——~——~———— -~~~ ————————— 41~ 42
BT —43~44

FUEL COMMON RAIL- =7 """~~~ ~~~~ -~~~ ~~—~ -~~~ —~——————————~ 43~ 44



TOP COWLING ASSY -~ — - ———— - - oo oo oo 45 ~ 46
S B 47 ~ 48
HYDRAULIC TILT ASSY 1~~~ —— -~ - - - - - oo oo oo o —47~48
e 49 ~ 51
HYDRAULIC TILT ASSY 2 ——— -~~~ - -~ -~ -~ -~ - - - -~ 49 ~ 51
FHRMFH) ~ T T 52~53
MANUAL TILT (MANUAL CONTROL) =~~~ ~—~————————~—~————————~ —52~53
1 54~55
LINK ROD ASSY — = —— === — == — - ————m—m o —54~55
2 —56~58
CONTROL BOX ASSY —————————— -~~~ - —56~58
S AT -~ - - s s e e e e e 59~ 60
OUTER FUBL TANK — =~~~ ————— -~ - - — - — - — - m o 59~ 60
EAHKAPE BBEPE) ~— - T e e 61~ 62
ENGINE ASSY REPAIR KIT) =~ -~ -~ - - - -~~~ -~~~ - —————— -~~~ —~ —61~62
S G 63~ 64
CYLINDER HEAD ASSY(REPAIR KIT) ——— -~ - - - -~ -~ - —————————————— 63~ 64
RLWEE) — - - - - - e e e e —65~66
APPENDIX 1 (REPAIR KIT) === ———————————————————————————— 65~ 66
B 2 e 67~ 68
APPENDIX 2 REPAIR KIT) == === - - - - - - - oo oo m oo oo 67~ 68
- I~V

PARTS CATALOGUE INDEX — —— =~~~ =~~~ ——————————————————— —1~V



Fo0 Tt 3

PAGE 01 OF 68

ik

i3

PARTS NAME:

BRACKET




Fo0 F{r 3

PAGE 02 OF 68

FHkan | £R

PARTS NAME: | BRACKET
SN, PART NO. DESCRIPTION DESCRIPTION TY REMARKS
AEED  |EHRE AR (X AR ERD % it
1 |F60-02000011 K LONG BOLT 1
) [F60-02000010 WE BB PLATE, ABSORBER 1
3 |F60-02020000 TALBE A% SHOCK ABSORBER ASSY,DOUBLE HOLE | 1
4 |GB/T5783-M8x30 NEER 830 BOLT M8x30 7
5 |GB/197.1-8 T4HES VASHER 8 9
6 |F60-01020000 B BRACKET ASSY 1
7 |785-01020008 FULE A M10x. 25x28 BOLT M10x1. 25x28 )
8 [B/T889. 1M8x1.25 [ AAB&ES A BERNSKL 15[LOCK NUT M§xl. 25 )
9 |6B/T97.1-10 THE1L WASHER 10 )
10 [CB/T889.2M10x1.25  [IBERE & frgt A B0 15 [LOCKNUT MI10x1. 25 2
11 [P60-01010104 T AR SUPPORTING ASSY B 1
12| T85-01010203 TERRAME BUSH, NYLON )
13 |F60-01010002 k2% (F) BRACKET, CLANP (RIGHT) !
14 [185-01010003 EHAEA WIRE, LEAD 4 1
15 |CB/T818-Mbx10 TFEA LEAT Mox10 SCREW M6x10 |
16 [F15-01010007 Kk kR NUT p
17 |F25-01010011 pis gt Ao PLASTIC NUT )
18 |F60-01010004 BEREiE BUSH, NYLON 1
19 |JB/T9740. 1-M6 AKX T AT Mo NIPPLE, GREASE 3
20 | T85-01010210 AT CAP, GREASE NIPPLE 3
21 |GB/T879. 2-3x16 PR AR 14 3x16 PIN, SPRING )
22 | T85-01010206 THEEEFAL COLLAR, DISTANCE 1
23 [F60-01010103 TEERERE BUSH, NYLON !
24 | T85-01010207 B g SPRING |
25 | T85-01010208 HELR PLATE |
2% | 6B/T3783-M6x10 A Mox10 BOLT M6x10 1
17 | F60-01010101 ML BRACKET 1
2% [185-01020002 jett e FE WASHER 1
29 |T85-01020003 SIS BUSH 1
30| T85-01020004 ¥ TR0 E 0-RING )
31 |7185-01020005 WL A BUSH 2
3 |F60-01010102 THREAMHA SUPPORTING ASSY A 1
33 |GB/T5783-M6x20 A AER N6x20 BOLT M6x20 )
34 |6B/197.1-6 T4E 6 VASHER 6 )
35 [F60-01010200A RAtRBA% RAISE SENSOR ASSY 1
36 |F60-01010001 KERE (£) BRACKET, CLAMP (LEFT) !
37 |P60-010100034 FA S S ER L DOUBLE-EDGED TUBE 1
38| T85-01020006 W T A BUSH 1
39 [F60-00000005 WEZNE COVER, ABSORBER )
40 |F60-00000004 BRPE NUT COVER )
41 [F60-00000001 BE B4 BOLT, ABSORBER )
42 |T85-00000002 ERAEN WASHER A )
43 [T136-02020003 e RUBBER WASHER )




Fo0 F{r 3

PAGE 03 OF 68

HfaH: | £R

PARTS NAME: | BRACKET

SN, PART NO. DESCRIPTION DESCRIPTION TY REMARKS
AEED  |EHRE AR (X AR ERD % it

44 [F60-00000003 B B K WASHER, ABSORBER 2

45 |F60-00000100 EERE BA ABSORBER ASSY (LEFT, RIGHT) )

46 |F60~00000002 e RUBBER WASHER )

47 [185-00000020 HEBLHE WASHER 4

48 |F60-01000001 HERE S ABSORBER BLOCK 1

49 |GB/T6LT0AMIKL DS [N AHEEMIXL 25 NUT M12x1. 25 )

50 | F60-02000002 EHNE WIRE, LEAD 1

S| T85-01020010 +H CIRCLIP 1




Fo0 Z{r 3

PAGE 04 OF 68

Fieat  (REAL(HE)
PARTS NAE: | STEERING ( MANUAL CONTROL )




Fo) F{r 3

PAGE 05 OF 68

FHELT: (BRAG(F8)
PARTS NAME: | STEERING ( MANUAL CONTROL )
SN. PART NO. DESCRIPTION DESCRIPTION 1Y REMARKS
SEEE  2pse EHEHR (X EEARER %8 i
I [P4-01090300 BN TR REAH STEERING HANDLE ASSY 1
) |GB/T820-M5x25 TEREHTLEAT M5x2S SCREW M5x25 |
3 |6B/T848-10 NMAE 10 WASHER 10 2
4 [F4-01090007 Fu4 SPRING, COMPRESION |
5 {T60-01030101 FAITH G4 THROTTLE LEVER |
6 |P4-01090006 Wz BUSH 1
7 |T60-01030001 ERFR HANDLE, STEERING 1
g [F60-01030100 WITREZAY THROTTLE CABLE ASSY 1
9 |GB/T889. 2-M12x1.25  [FABAMAASARE ML |NUT, SELB-LOCKING M12x1.25 | 1
10 [cB/1879. 4-3x16 REAAHBEREY 016 [PIN ©3x16 1
11 |185-01030102 TR A% GEAR ASSY, THROTTLE LEVER 1
1 [185-01030002 TR EH HOUSING, GEAR |
13 [185-01030002-1 18 24k A WEDGE 4, HOUSING 1
14 [160-01030002 i E Rk B WEDGE B, HOUSING 1
15 [185-01030005 EME Ao GASKET 1
16 |T60-01030003 HETER COVER, THROTTLE 1
17 |6B/T818-MobxS TR AT Mox6 SCREW, PAN HEAD Méx6 l
18 [IB/19740. 16 BRI MG NOPPLE, GREASE 1
19 |B/T818-M5x12 R AT MSx1) SCREW, PAN HEAD M5x12 4
20 |T85-01030015 FHRE B ANTIFRICTION RING, HANDLE )
2 [185-01030016 HR4E WASHER, HANDLE )
20 {185-01030017 FREYLE WAVE WASHER, HANDLE 1
23 |oB/7889. 2-M10x1. 25 [EABH A A4 R EANI0xL. 25 |SELB-LUCKING NUT MI0x1.25 | 1
24 |T85-01030007 FRERR It BUSH, NYLON ]
25 |F25-01010009 RAELE WASHER, NYLON 1
2% [185-01030301 g BARCKET 1
27 {T85-01030013 IRERREME BUSH 1
28 |6B/T97.1-12 T4E 1 VASHER 12 1
29 785-01030014 HEER M2x1. 25x70 BOLT M12x1. 25x70 1
30 |6B/T5783-M6x16 7~ B Nex16 BOLT Mx16 3
31 |85-01030012 e INDICATOR, SHIFT !
32 [68/T93-6 BHLE 6 WASHER, SPRING !
3 |6B/197. 16 T4E 6 VASHER 6 !
34 [185-010300114 AR CAM PLATE, HANDLE 1
35 [IB/17271 1000x3) [FEAER ML0K3) BALL M10x32 1
36 (185-01030010 THEERNE GUIDE SLEEVE, SPRING 1
37 |6B/T308-12 ik 12 BALL 12 1
38 {185-01030009 THFRER SPRING I
39 |T85-01030500 ARFRAH HANDLE ASSY, GEAR SHIFT 1
40 |6B/T91-2x12 F o 0) PIN ®2x1) 1
41 [Pe0-01030019 TR A CONNECTING ROD !
42 [B4-06000009 AR 10-32-UNF-2B NUT 10-32-UNF-2B 1
43 |6B/15783-M6x25 7l Mox2s BOLT M6x25 3




Fo) Z{r 3

PAGE 06 OF 68

FHELT: (BRAG(F8)
PARTS NAME: | STEERING ( MANUAL CONTROL )
SN, PART NO. DESCRIPTION DESCRIPTION 1Y REMARKS
SESE |ZhgE B4R (R ARG %8 i
44 |185-01030003 EEEER FRICTION 1
45 (6B/T62-M6 R 2R Mo NUT, WING 1
46 |T85-01030008 AV L ER: YAl BVR BOLT M6x25 1
47 |F4-04120106 NEHE EYELET, STEEL WIRE 1
48 [F60-01030000 B FRAE MANDLE, STEERING ASSY 1
49 715-01020003 SEFRAH STOPER, HANG ROPE ASSY 1
S0 [P4-01090401 5I&E A% ENGINE STOP SWITCH ASSY |
51 |F60-01000100BW ZEbiw R START SWITCH ASSY 1
52 {T85-01010701BW BHfxLE UPPER COVER, START SWITCH 1
53 |6B/1818-M6x10 TR LAAT Mex10 SCREW, PAN HEAD M6x10 1
54 {185-010107028W BHFATE LOVER COVER, START SWITCH 1
55 [F60-01000101W R x START SWITCH 1
56 (185-01010703BW BE4FD WIRE C(LIP B 1




Fo0 T4t Fit

PAGE 07 OF 68

FHMEAN | KEEEFRK

PARTS NAME:  [UPPER CASING

AT o
= 1
P [ L
w4
|

N
l3e" ey !

oo ' o0
o ! o
o o
o g
% Ky
e I !
K3 3 1
5 q |
K3 | o
e, RS
—

%o m—— 0
s




Fo0 F{r 3

PAGE 08 OF 68

ERELH: (KLEBEA
PARTS NAME: [UPPER CASING
SN, PART NO. DESCRIPTION DESCRIPTION TY REMARKS
SBEE  |EHET FHLH () FHELH(EX i1 %
1 [P60-02010002 BEREEWH 18000 0IL SEAL 18x32x9 1
2 [F25-00000014 TAH 98x1) PIN ¢8x1) )
3 [P15-04000005 il 1 WATER NOZZLE |
4 [F60-02010001 BEBER SEAT, OUTLET MANIFOLD |
5 {185-00000012 AR ML0xL. 25x45 BOLT M10x1. 25x45 6
6 |6B/197.1-10 THE 10 VASHER 10 6
7 [F60-02010013 BE 2B TR GASKET, EXHAUST PIPE 1
8 [F60-02010007 B Bk BXHAUST PIPE 1
9 |6B/T97.1-6 THE 6 VASHER 6 9
10 |6B/T5782-M6x65 AR N6x6S BOLT Méx65 3
11 [F60-02010012 WAL HE RUBBER RING, EXHAUST PIPE |
12 [F60-02010008 5K TR UPPER GASKET, CLAPBOARD 1
13 [F25-04000007 FH 0410 PIN @4x10 )
14 [F60-02010009 B R CLAPBOARD, EXHAUST 1
15 |6B/T5783-M6x25 NEER N6x25 BOLT Méx25 6
16 [F60-02010010 AR T H LOVER GASKET, CLAPBOARD 1
17 [F60-02010011 Ly OUTLET MANIFOLD 1
18 [P60-02000008 BEHEEHE RUBBER RING, OUTLET MANIFOLD |
19 [F15-00000006 Thi4 d6x1) PIN 6x12 )
20 [F60-02000001 KEEEEK UPPER CASING 1
2 [F40-00000002 kLR Ef AR RUBBER PLUG, UPPER CASING 1
20 |T36-02000006 B ek ke RUBBER BUSHING 1
23 [F60-02000003 Bahtite BUSHING, DRIVE SHAFT 1
24 (6B/T893.1-36 AR EELE 36 CIRCLIP 36 1




PO {3

PAGE 09 OF 68

ZMEAR [WREAR
PARTS NAME: ~ [OIL SUP ASSY

10




Fo0 Z4F PAGE 10 OF 68
AT |mEEAHR
PARTS NAME: | OTL SUNP ASSY
SN, PART NO. DESCRIPTION DESCRIPTION QTY REMARKS
5EEE  |BhES AR (X ARG §E ki
I |P60-05000021 R 0IL LEVEL 1
2 |F60-02010003 A A GASKET, OUTLET NANIFOLD 1
3 [Fe0-02000003 LT RUBBER GUIDE 4 1
4 [P60-02000006 LT RUBBER GUIDE B 1
S |P60-02010006 i 7 0IL SUNP 1
6 |6B/197.1-8 THE § VASHER 8 1)
T |6B/15783-48x30 KA N8x30 BOLT M8x30 4
8 [F15-04000003 g ER A WASHER, BOLT 1
9 [F15-04000002 Mz BOLT, 01L DRAIN 1
10 [F60-020000094 il s JACKET, OIL DRAIN 1
11 [F15-00000006 4 06x1) PIN @6x12 )
12 [P60-02010004 iR BRACKET, COARSE STRAINER 1
13 [TASO-F404-24-012  |OWfE 12.5x2.4 0-RING 12. 5x2. 4 1
14 [Pe0-02010003 AR Y COARSE STRAINER ASSY 1
15 |oB/197.1-6 THE 6 WASHER 6 9
16 |0B/T5783-H6x25 KA N6x2S BOLT M6x23 9
17 |6B/T5782-48x80 N N8x8 BOLT M8x80 8




Fo0 k3

PAGE 11 OF 68

A4k

KE

PARTS NAME:

BOTTOM COWLING




Fo0 Z{r A

PAGE 12 OF 68

FHELH |KE
PARTS NAME:  [BOTTOM COWLING
SN, PART NO. DESCRIPTION DESCRIPTION TY REMARKS
SEEE RS EAR (X R4 G % i
1 [F60-03000001 KE BOTTOM COWLING 1
) [F60-03000006FW Bt L RUBBER PLUG, ABNORVAL 1
3 [F4-05000200 WA A 3L FUEL CONNECTOR ASSY 1
4 |6B/T6170-M8 REER M NUT Mé 3
5 [F60-03000003FW et BAFFLE BOARD, RUBBER 1
6 |6B/T97.1-6 THE VASHER 6 10
T |6B/T5783-M6x25 AR N6x25 BOLT M6x25 1
8 [F60-03000003 EENEH COVER BOARD, BOTTOM COVLING | 1
9 |6B/T5783-M6x20 AR N6x20 BOLT M6x20 4
10 [F25-03000023 BELE BRACKET, JA 1
11 |GB/T845-8TS.5x19  [+F# 4 L H 4T ST5.5x19 [SCREW STS. 5x19 )
12 [F25-03000100¥ N TAM ASSY 1
13 [F25-03000101 BE R I 1
14 [F25-03000100 PEL Vil RUBBER RING, JAM 1
15 [F25-03000103 Wy JOINT, JAM |
16 [F25-03000104 e L NUT, JAM 1
17 |6B/T5783-M6x14 XA Noxld BOLT Méx14 1
18 [F60-03000300 NEBERa FIXED FRAME ASSY, TIGHTVIRE | 1
19 [F60-03000301 Mk R FIXED FRAME, TIGHTWIRE 1
20 [F20-03000202 B T4 % CLAVP 1
2 [6B/1879. 2-3x12 PREEREREHx12  [PIN 93x12 1
20 |6B/T5783-M6x30 AR N6x30 BOLT Meéx30 6
23 [F60-03000008 WH A SHEATH, VAVE 1
24 |6B/T823-M6x12 + 38 MELEAT Mex1) SCREW Méx12 1
25 |F40-030003008F1 KT PILOT LAMP ASSY |
26 [F20-03000101 BRI HE SEAL, PILOT LANP 1
27 [6B/T93-6 BELE 6 SPRING-WASHER 6 6
28 [F25-00000004 BABE 6 BIG WASHER 6 4
29 |F25-03000006 HEE DAVPER 4
30 [F25-03000007 HE B #e BUSHING, DAMPER 4
3 [F25-03000019 Wk BRACKET 4SSV, TENSIONAL SPRING | 1
3 [F15-05000026 R4 SPRING, TENSION 1
33 (6B/T5783-Mex12 NEER Nox1) BOLT M6x12 1
3 [F25-03020000 TE4 B itk LOCKING ASSY, TOP CONLING 1
35 |F15-05000036 TES BEHEAED BUSHING B 1
36 [F15-05000022 ELVES A7) BUSHING A 1
37 |F15-05000023 HHLE WASHER , VAVE |
38 [F60-03000100 ELTES Tl LOCKING ASSY, TOP CONLING 1
39 [F15-05000009 PR A% WATER NIPPLE, PLASTIC 1
40 [F40-03000600W AT A SWITCH ASSY, TILT 1
41 [F40-03000008 HATEPE JACKET, TILT SWITCH 1
1) {185-03000004 HELTE JACKET, BATTERY LINE 1
13 [F25-03000022¥ KERYFE JACKET, VAVE 1




Fo0 F{r 3

PAGE 13 OF 68

FHMAR |KE
PARTS NAME: ~ |BOTTOM COWLING
SN, PART NO. DESCRIPTION DESCRIPTION QTY REMARKS
5855 [EHES FeA (X0 EeA 5 GEX) i &
44 [F25-03000002 KEFH4 SEAL, BOTTOM COVLING 1
45 [F60-00000014 KLREER SHIELD, UPPER CASING 1
46 [0B/T818-M6x2S R AT 625 SCREW M6x25 2
47 |P60-03000003B et BAFFLE BOARD, RUBBER 1 -
48 [F60-03000006BY L GE! RUBBER PLUG, ABNORMAL I




F60 Fi At PAGE 14 OF 68

FHEAR | BHEG

PARTS NAME: | CONTROL SYSTEM




Fo0 R ikt

PAGE 15 OF 68

FHHAR | BHEG
PARTS NAME:  [CONTROL SYSTEM
SN PART NO. DESCRIPTION DESCRIPTION TY REMARKS
SEEE RS AR ARG %E i
1 [F40-05000017W BENZHLB TIE-IN B, CONTROL CABLE )
) [F15-00000012 *£01.8 COLLET 91,8 3
3 [F60-05000012 kR ET PULLEY DRIVE 1
4 [F60-05000014-2 T AT 2478 BOLT B, PULLEY DRIVE 1
5 |F15-00000009 Y4 WAVE WASHER )
6 [F60-05000015 WITHATERE VASHER, PULLEY DRIVE 2
7 P60-05000013 W RN E TROSTONAL SPRING 1
8 [6B/T96-6 K4E 6 BIG WASHER 6 )
9 |T15-04040005 LA EE L TIE-IN 1
10 |6B/T6170-45 KRR NUT M5 1
11 |F60-05000020 1A ACCELEROGRAPH CONNECTING ROD| 1
12 |F15-07130314W RANE: S TIE-IN, CHOKE !
13 [F60-05000018 hiTRES PULLEY 1
14 |F60-05000017 WITHATE N shiE s CHAIN WHEEL, DRIVEN 1
15 |P60-05000014-1 TR EEATA BOLT A, PULLEY DRIVE 1
16 |185-00010010 TR PULLEY, ACCELEROGRAPH 1
17 [F60-00000008 M TEAFE BRACKET, ACCELEROGRAPH !
18 [0B/T5783-M6x20 A %R Nox20 BOLT M6x20 4
19 |6B/197.1-6 T4 VASHER 6 5
20 (18500010008 EHAE WASHER, NYLON 1
21 [F60-00000300 T4 ACCELEROGRAPH BAR ASSY 1
22 [F60-00000006 TR ROCKER, INCHING SWITCH !
23 |6B/T5783-M5x14 R Mx14 BOLT MSx 14 1
24 |6B/197.1-5 THES WASHER 5 !
25 [F25-05000003 THEY VASHER 9 1
26 [F60-00000205 THie BUSH, SHIFT GEAR )
27 [F60-00000204 BB BRACKET, SHIFT R0D 1
28 {T20-03000006 THOBEE PLUNGER, SHIFT CAM 1
29 {T60-00010003 EERZ SPRING PLUNGER 1
30 |F60-00000009 TRHEER NUT, PLUNGER 1
31 |6B/T91-2x16 o #02x16 PIN 02x16 2
30 [F60-00000200 THERAH CONNECTING LEVER ASSY, SHIFT ROD | 1
33 [120-06000037W W Fx INCHING SWITCH 1 -
34 [F60-00000007 WX R RETAINING PLATE, INCHING SWITCH | 1




Fo0 T4t Hit

PAGE 16 OF 68

FHlEM | ATREAM L BH44
PARTS NAME: | LONER CASING & DRIVE I




Fo0 {3 PAGE 17 OF 68

FWEAT | ATEERK L BHZ4T
PARTS NAME: | LOWER CASING & DRIVE I
SN, PART NO. DESCRIPTION DESCRIPTION TY REMARKS
5EEE  [BHRE AR (B R4 X Y& &

I |6B/T5783-M8x30 HEER 1830 BOLT M8x30 4
2 T40-04000012 KERARER PLATE, WATER PUMP 4
3 [F60-04000401 KRR SHELL , VATER PUMP |
& |T40-04000202 KERR INNER SHELL, VATER PUMP !
5 [F60-04000300 KA R A IMPELLER ASSY, WATER PUMP 1
6 [T40-04000205 BV S HE 0-RING 1
T |F25-04000007 T4 O4x10 DOVEL PIN ®4x10 )
8 [F60-04000009 A OUTER PLATE 1
9 {T40-04000010 KEEFSE GASKET , WATER PUMP 1
10 [P60-04000008 ViEa COVER , 0IL SEAL 1
11 |T40-04040001 i 3 7 A CASING 4, OIL SEAL !
12 |TASO-F404-24-50 W ERL N EHE 0-RING, CASING A 1
13 [F25-04010003 30 B 3 22x36x6 OIL SEAL 22x36x6 4
14 |T40-04000008 K BTG WASHER 1
15 |F60-04010000 BahhA DRIVE SHAFT ASSY |
16 |F25-04000015 L4 WOODRUEF KEY 1
17 |T40-04000027 WABEAEATHA 3005  [BEARING 32005 1
18 |T40-04000003 R sER f SHIM

T40-04000003-1 HEBE (T=0.102£) SHIM (T=0. 10mm )

T40-04000003-2 HBRE (T=0.122%) SHIM (T=0.12m)

T40-04000003-3 HRE (T=0.152%) SHIM (T=0. 15mm)

T40-04000003-4 BRRE (T=0.182%) SHIM (T=0. 18mm)

T40-04000003-5 BBE (T=0.302%) SHIM (T=10. 30m)

T40-04000003-6 BRE (T=0.402%) SHIN (T=10. 40mm)

T40-04000003-7 BEBE (T=0.502%) SHIM (T= 0. S0nm )
19 |T40-04000002 KRAEE BUSHING, NYLON l
20 {T40-04000026 WA HA B 1416 BEARING B 1416 1
2 |185-04000011 A8 3 9x19%S OIL SEAL 9x19x5, CAM SHAFT | 1
22 |F60-04000101 OB ER PLATE, CAM SHAFT 1
3 [TASO-F404-31-035 OB B HEM. 4x3. 1 0-RING 34.4x3.1 |
2 [TASO-F404-19-007  |0AI s EG. 8x1. 9 0-RING 6. 8x1.9 1
25 |6B/T896-8 FoE g CIRCLIP 8 1
26 |F60-04000004 T8 CAMSHAFT 1
21 |F4-03000023 EAEE PLUG, HOLE 0IL !
28 |F4-03000024 FHAEEL GASKET )
29 |6B/T889. 145 FARKM A4S BEENS  [LOCKING NUT M3 1
30 {T40-04000023 #Ak 0B WATER INLET B 1
31 |F25-04000031 R E PLUG, OIL RELEASE |
32 |F60-04000001 KTEEFE LOVER CASING 1
33 (14004000006 JMEBER12X1. 25 NUT, PINTON 1
34 |P60-04000002 MR PINION 1
35 (T40-04000022 #AkOA WATER INLET A 1
36 |6B/T820-M5x30 + R LA Mx30 SCREW, PAN HEAD M5x30 1




Fo0 FF it

PAGE 18 OF 68

FREAR | ATHERK L B R4
PARTS NAME: | LOWER CASING & DRIVE I
SN, PART NO. DESCRIPTION DESCRIPTION TY REMARKS
5EE0 |[BHES AR B0 EUAH GEX) %8 &t
3 [Fe0-04000003 SUEIAE CAM, SHIFT 1
38 (T40-04000004 EREBER K SHIM
T40-04000004-1 BBE (T=0.102%) SHIM (T=10.10m)
T40-04000004-2 HRE (T=0.10%%) SHIM (T=0. 12mm)
T40-04000004-3 ERR (T=0.158%) SHIM (T=0. 15mm)
T40-04000004-4 BBE (T=0.182%) SHIM (T=10.18m)
T40-04000004-5 HIBE (T=0.30%%) SHIM (T=10. 30mn)
T40-04000004-6 ERE (T=0.402%) SHIM (T=0. 40mn)
T40-04000004-7 BRE (T=0.502%) SHIM (T=10. 50m)
39 [KOYO-HI-CAP-331/3)  |H&AFHA& 332/3 ROLLER BEARING 332/32 1
40 |P60-04000600 EA 44 FORNARD GEAR ASSY !
41 [F60-04020005 FHEE PLUNGER, SHIFT 1
42 [T36-03000403 BARGY SPACER, CLUTCH 1
43 [F60-04020002 BARBL SPRING, CLUTCH 1
44 |F60-04020003 NEELE CLUTCH, DOG 1
45 (T40-04050004 HAME 06.3x33 PIN, CLUTCH 1
46 |T40-04050005 BABET RING, CLUTCH 1
47 |P60-04020001 Ly SHAFT, PROPELLER 1
48 [F60-04020000 R4 PROPELLER SHAFT ASSY 1
19 |T40-04050007 | R 45 40 WASHER, REVERSE GEAR 1
50 [F60-04000500 RS GEAR, REVERSE 1
s |T40-04060003 BT SHIM
T40-04060003-1 ERE (T=0.102%) SHIM (T=0.10m)
T40-04060005-2 HBE (T=0.122%) SHIM (T=0. 12mm )
T40-04060005-3 BRE (T=0.158%) SHIM (T=10.15m)
T40-04060005-4 HRE (T=0.182%) SHIM (T=10.18m)
T40-04060005-5 BBE (T=0.302%) SHIM (T=10. 30m)
T40-04060005-6 BERE (T=0.402%) SHIM (T=0.40m)
T40-04060005-7 BERE (T=0.502%) SHIM (T=0. 50mn)
53 |6007-P5C4 RskaA 6007 BALL BEARING 6007 1
53 |F60-04030000 KT RERBEAL COVER ASSY, LOVER CASING 1
54 |T40-04060002 KTEEEKEOMNEHEL  |0-RING 4, COVER 1
55 (T40-04060003 KTEE#KE0RTHED  [0-RING B, COVER )
56 [140-04060001 KTRERKE COVER, LOWER CASING 1
97 [HK-2220-T8 A A 1020 QUILL BEARING 1
5§ |6B/797.1-8 T4HES WASHER 8 )
59 |6B/T5783-M8x25 AR M8x2S BOLT, HEXAGON M8x25 2
60 [F60-04000000 KT REA N LOVER CASING ASSY !




PAGE 19 OF 68

Fo0 ¢ 3

2
R
W& =
KRl =
= =
| =
| =2
W= =
Bl | S
ol =
,
> w
<| 4
|2
e[ =
= s
Lol
B | A2




Fo) T4t Fit

PAGE 20 OF 68

FHBEM | ATEEREAEHES
PARTS NAME:  |LOVER CASING & DRIVE 2
SN, PART NO. DESCRIPTION DESCRIPTION TY REMARKS
SBEE  |EHET FHLH () FELHGEX) HE %
1 {T40-04000203 KETEHE SEAL )
) [F60-02000007 K WATER PIPE 1
3 (14002000002 KEFHE GUIDE BUSHING, WATER PIPE 1
4 (14004000204 KERESHE NYLON BUSHING, WATER PIPE 1
S |T40-04000014 it WATER ENVELOP 1
6 (T40-04000013 KR PLATE, WATER ENVELOP 1
T [6B/T5782-M8x35 ik M8x3s BOLT M8x33 1
8§ |cB/T93-8 BELE 8 SPRING-WASHER 8 )
9 |6B/T97.1-8 THE § WASHER 8 3
10 [F15-00000006 A4 ¢ 6x12 DOVEL PIN ¢ 6x12 )
11 [6B/T97.1-10 T4E 10 WASHER 10 4
12 [F40-02000010 A N10x1. 25540 BOLT M10x1. 25x40 4
13 |B/T5782-M8x65 N M6 BOLT M8x65 |
14 [6B/TS783-M8x25 AR M8x2S BOLT M8x25 1
15 [T40-00000010 e A ANODE 1
16 (T40-00000009 AT HRA ANODE 4, LOVER CASING 1
17 (14004000018 Wikt 4k SPACER, PROPELLER 1
18 {T40-04070000-13 B R WA 3104513 PROPELLER ASSY 3-114"x13" 1
T40-04070000-12 LA -100x12 PROPELLER ASSY 3-11%4"x12"
T40-04070000-11 LA -1 11 PROPELLER ASSY 3-114"x11"
19 [T40-04000019 E i Lt AN BUSH 4, PROPELLER 1
20 {T40-04000020 [y A E ) BUSH B, PROPELLER |
20 |T40-04000021 ik L 3 NUT 1
20 (6B/T91-4x25 Fo# odxs COTTER PIN ¢ 4x25 1




PAGE 21 OF 68

Fo0 I F At

4R
PARTS NAME:

24 1

ELECTRICAL 1

W




Fo0 FF At

PAGE 22 OF 68

FHMEAM |AA L

PARTS NAME:  [ELECTRICAL 1
SN, PART NO. DESCRIPTION DESCRIPTION TY REMARKS
SEEE  |Ef4S EEAH () ARG % &
1 [F60-050000414 THE COVER, FLYWHEEL |
) |6B/T5783-M6x20 g N6x20 BOLT M6x20 4
3 |6B/197.1-6 T45 6 WASHER 6 11
4 [F25-05000026 TRhES FLYWHEEL NUT |
5 [F25-05000025 hER4E WASHER, FLYWHEEL NUT 1
6 [F60-05000300 i FLYWHEEL 1
7 |6B/T5783-M6x30 N RER N6x30 BOLT M6x30 7
§  [F40-05000600EFT LB R MAGNETO COIL ASSY 1
9 [F40-05000034 SELR BRACKET, COIL 1
10 |F8-00000005 B R 88x10 DOVEL PIN ¢8x10 )
1 [F25-05000024 TRFEE WOODRUFF KEY, FLYWHEEL 1
1) |6B/T5783-M5x12 AR Mox12 BOLT M3x12 2
13 [68/197.1-5 T4E 3 WASHER § )
14 [F60-05000200 BLLBAY PULSER COIL ASSY 1
15 [F60-05000052 % B PLATE, PULSER (0IL 1




PAGE 23 OF 68

ELECTRICAL 2

152

Fo0 Tt 3

A4
PARTS NAME:

\ nl” ) _ / -
Vitae L%ﬂﬁm R % Z@@.@%/ L)
2\ xmﬂﬁwﬂwf/ww/f e —— i, &//\m_ oW
5 N A Tl
onk\\ AQAWX/ o 3
7@/\/

/
B 0\
% .
A
\ \

//WM,M -
\
W

\

(-]
R
/
VAF /7 N / A i
/ wmﬁ YN AN Bl

34




Fo0 T3

PAGE 24 OF 68

FHEER (5 )

PARTS NAME: |ELBCTRICAL 2
SN, PART NO. DESCRIPTION DESCRIPTION TY REMARKS
SEEE  |Ef4S EEAH (X ARG % i
1 |6B/T5783-M6x25 AR Moxls BOLT M6x25 8
) |6B/T97.1-6 T4H 6 WASHER 6 12
3 [P40-050914018FT IHERE TR BRACKET, MAIN RELAY )
4 [F40-050914028FT IHEEHER DAMPER, MAIN RELAY )
s [F4-04120003 WE B TUBE, DAMPER )
6 [F40-035000060EFT TREBERNR FIXED PLATE, MAIN RELAY 1
7 [F40-030914008F1 B R MAIN RELAY )
g |6B/T6170-M6 B M6 NUT M6 )
9 |6B/T93-6 BUARE 6 SPRING WASHER 6 )
10 |6B/TS782-M6x35 A AER Mox3s BOLT M6x35 4
11 [F40-050000598FT %+ ( CLAMP C 1
12 [F40-05000003 %+ CLAMP 3
13 |6B/T5783-M6x10 FAER Mox10 BOLT M6x10 |
14 [F40-050005008FT R B Yk RECTIFIER ASSY 1
15 [F40-030907008F1 KEERE SENSOR, VATER TEVPERATURE 1
16 [F40-050000428FT Mk RS 0IL PRESSURE SENSOR 1
17 [F60-03000601 EES IONITION COIL 4
18 [6B/T96-6 K4H 6 VASHER 6 )
19 [F60-05000600 SRAEE IGNITION COIL ASSY |
20 [F60-05000023 BEAE PLATE, IGNITION COIL ASSY 1
0 [F15-07000021 FEHEERL BUSHING, INTAKE STLENCER 3
27 |F8-05000007 HE B DANPER 3
213 [F60-03000031 b e: BRACKET, FIXED PLATE 1
24 [F8-05000021 KB WASHER 3
25 |6B/T5783-M6x20 N AER Mox20 BOLT M6x20 3
26 [F40-05000009-1BFT | %[ 54 FIXED PLATE, BCU 1
27 [HDB-6x1. 5 HEE 5 FIXED SEAT, CLAVP 4
28 |6B/T5783-M6x12 FNAER Mox12 BOLT M6x12 )
29 [F60-05001000 BCURBA BCU A |
F60-05001000-B BCUR 4B BCU B
30 [F40-05000049EFT i R E S FIXED PLATE, MAGNETIC VALVE 1
31 [F40-050915008FT i B MAGNETIC VALVE, CARBON POT |
3 [F60-05000036 REBIHE (F) CONNECT LINE (BLACK), RELAY 1
33 (18505030003 #e a4 (F) CONNECT LINE (BROWN), RELAY 1
34 [F40-05030500BFI B KGR C.D.1 CABLE ASSY 1 By




PAGE 25 OF 68

Fo0 Tt 3

s
—
—
(7
—
o~ | =
S
pli=
==
x£ =
)ﬂmf =
== | o
p——2 E—
==
B | =




Fo0 Tt 3

PAGE 26 OF 68

FHELR (853

PARTS NAME:  [ELECTRICAL 3
SN, PART NO. DESCRIPTION DESCRIPTION TY REMARKS
AEED  |EHRE AR (X AR ED % i
1 |GB/T97.1-6 T45 6 WASHER 6 5
) [6B/T5783-M6x10 AR N6x10 BOLT M6x10 )
3 F60-05000800 HERALRK CONNECTION LINE, TILT 1
¢ |185-05030200 BB RELAY ASSY 1
5 [F15-07150501W HRERLTE TACKET )
6 [6B/T6170-M6 NAERNG (EH) NUT, SILVERING ) FOR FW-T/BV-T
7 |6B/T5783-M6x20 AR N6x20 BOLT M6x20 )
§  [P40-03000013EFT R R FIYED BRACKET, TILT RELAY 1
9 [6B/T5783-Mbx12 NAER Nox1) BOLT Méx12 )
10 {185-05030002 REBERY (1) CONNECT LINE (RED) , RELAY 1
11 [F25-05170200 BEEELTE B JACKET B 3
17 |0B/T6170-M6 RS N6 NUT M6 (COPPER) 3
13 [6B/T97.1-6 A4E 6 WASHER 6 (COPPER) 6 iSn62-1
14 [F15-07150300¥ ki 4k RELAY, MOTOR 1 iSn62-1
15 [F15-07150301W R E TACKET, RELAY 1
16 [160-03000300¥ ShH R R AL BRACKET, RELAY 1
17 (185-05000022 w4 CONNECTION LINE, MOTOR |
18 [P60-035000900 B H B C.D.T LINE ASSY 4 |
F60-05000900-B B Hs | B C.D.1 LINE ASSY B SRR SDE AR
19 [F40-05001000-1EF1  |EB% (404) FUSE WIRE (404) 1
F40-05001000-2BFT  |E4 (204) FUSE WIRE (204) 1
F40-05001000-3EFT  |ER4 (154) FUSE WIRE (154) |
F40-05001000-4BFT  [E[A4 (7.54) FUSE WIRE (7. 54) 1
20 (18505000023 HIREEY CONNECTION LINE, POVER 1
0 [F25-05170201W WREE LT BN JACKET 4 1
2 |6B/T6170-8 NS NUT 18 1
23 [F25-05170001W WLE R M8 FIYATION BOLT, MOTOR 1
24 |0B/T97.1-8 THE 8 VASHER 8 3
25 |GB/T5783-M8x43 AR N8xds BOLT M8x4S 1
2% [F60-05000042 FEEAIE L BOLT, MOTOR 1
17 [F60-05000500 Bl STARTING MOTOR 1




PAGE 27 OF 68

= =
==}
=

oD

Y| | 5
BN

== we | 22

B v | =
= | =

[—

= =

PARTS NAME:




Fo0 T4t it

PAGE 28 OF 68

FaksH | HARY

PARTS NAME: | INTAKE SYSTEM
SN, PART NO. DESCRIPTION DESCRIPTION 1Y REMARKS
SESHE |2hgE AR () AR E) %E &t
1 [6B/T5783-M6x20 K AER Mox20 BOLT M6x20 1
2 |GB/T97.1-6 THE 6 WASHER 6 9
3 |F40-05090600EF1 BABEE HERE SENSOR, INTAKE TEMPERATURE | 1
+ |F40-05090601EF1 BER EREWE 0-RING, TEMPERATURE SENSOR | 1
5 |F40-050905008F1 SELHIR CONTROL VALVE, IDLE |
6 |F40-05090503EF1 Paidhil STEP MOTOR 1
7 |F40-05090503-1BFT  [$ e kL0 B 0-RING, STEP MOTOR 1
g [F40-05090501EF1 AL IDLE CONTROL 1
9 [F40-05090502EF1 SE A E 0-RING, IDLE CONTROL 1
10 |6B/T818-Mdx10 A A AT BOLT Méx10 )
11 |6B/197.1~4 THE WASHER 4 )
12 |6B/T818-M5x14 T A AT x4 SCREV M5x14 )
13 |6B/193-5 BHRE S SPRING WASHER § 4
14 |6B/197.1-5 T4[E S WASHER § 4
15 [P40-05000026EF1 RREAE IDLE CONTROL PIPE 1
16 |6B/T5783-M6x25 FAER Mox2S BOLT M6x25 6
17 |F40-05090803EF1 HEHEREHE SEAL, INTAKE SILENCER 3
18 [F60-05001100 HEHTRAM INTAKE SILENCER ASSY 1
19 [P40-05090403EF1 YETHHE SEAL, THROTTLE VALVE 1
20 [P40-050904008F1 S5 TR THROTTLE VALVE ASSY 1
20 {6B/T818-Y5x20 AR EAMSXL0 BOLT M5x20 )
20 [AT4. 0x300 RALLA 4. 0x300 CLAMP 4. 0x300 )
23 [P40-05090408EF1 YE TR RE RUBBER BOOT, THROTTLE VALVE | 1
24 |F60-05000043 SEUEL CONDUIT, THROTTLE VALVE 1
25 |6B/T5783-Mex16 N AER Moxl6 BOLT Méx16 1
26 [F60-05000011 EAE A AIR PIPE 4 1
17 |F60-05000048 TAEAE AIR PIPE 1
28 |6B/T818-Mdx16 A L AT Ml SCREV Mdx16 )
29 |6B/T93-4 BHE 4 SPRING WASHER 4 )
30 |6B/T96-4 KHE 4 VASHER 4 )
31 [F40-05090401EF1 YEHEERE POSITION SENSOR, THROTTLE 1




PAGE 29 OF 68

Fo0 T4t it

[==1

==

»IIA =)
7 -
—

=
W | =
I£ \ML
= =
== | o~
= [y
A WM
B | A=

& , \ / I B
./ \ N 4.
y \ ;\ N\ =~
, \
\ﬁ/ \ /A =4 P Gy

8 ,(/mmmz../uammuhi.ﬁZﬁ»ﬁ

AR R
M /t\o vy \ N
\\\\\ i\ N\ s v AN
/i NAP/\ 02 VOB Vo2 VO VD \
500,00
/ | /sQO 5 o/ X
\ ) Q\ N




Fo) T4t it

PAGE 30 OF 68

FREAR |k

PARTS NAME: | CYLINDER
SN, PART NO. DESCRIPTION DESCRIPTION TY REMARKS
2EEH  |FHES FHAK N EHAKED % &
1 [F15-07050004 it FILLER CAP, ENGINE 0IL 1
2 (TASO-F404-35-025 o 20N E 0-RING 1
3 [F60-05030000 b LB COVER ASSY, CYLINDER HEAD 1
4 [P60-03030001 EhLE COVER, CYLINDER HEAD 1
5 [F40-05070002 oo B CONNECTOR, BREATHER 1
6 [F25-05010107 e SIEVE NET |
7 [F60-05030002 D EE PLATE, BREATHER 1
8§ [cB/T818-M4x10 A A AT Mdx10 SCREW Mdx10 4
9 [F60-05000003 EA L EFHE SEAL, CYLINDER HEAD 1
10 |6B/T5783-M6x20 AR Mox20 BOLT M6x20 7
11 [68/197.1-6 THE § WASHER 6 11
12 [F25-05050021 M8t 37x50x7-R OIL SEAL, CAMSHAFT 1
13 [F15-07010005 BE 14 PLUG 1/4" 8
14 [F25-05050007 T 8h B R 4 A WASHER, LIMITING BOLT 1
15 [F25-05050006 85 B IR A LIMITING BOLT, CAMSHAFT 1
16 [F25-05000003 THE 9 WASHER 9 10
17 [F25-05000002 A GER Wxl. 25 BOLT M9x1. 25 10
18 [F60-05020100 CErL CYLINDER HEAD ASSY 1
19 [DPR7EA-Y K 7LE DPRTEA-Y SPARK PLUG DPRTEA- 4
20 |F§-05000022 7~ AR N6x2S BOLT Mgx25 5
20 [F25-00000014 Tld 98x1) DOVEL PIN 8x12 )
20 [F60-05000100 Adda i GASKET ASSY, CYLINDER HEAD | 1




PAGE 31 OF 68

Fo0 3

=
[
=
(92
[u—
(=
==
| Sl
=
W =
,\.I/u (9]
=| =
;=
(==
B
w2
= =
= o,
= | S
Eory =
B | =

<<l ¢

@©©©v

=




Fo0

PAGE 32 OF 68

FHEAR | dHEE
PARTS NAME: | CRANKSHAFT & PISTON
SN, PART NO. DESCRIPTION DESCRIPTION TY REMARKS
SBEE  |EHET FHLH () FHELH(EX i1 %
1 [F25-05020003 HiE B @43x054.8x6 R |0IL SEAL B 1
) {P60-035000001 k] CRANKSHAFT 1
3 [F25-05010302-1 baER (26) BEARING SHELL, CRANKSHAFT 10 BLACK
F25-05010302-2 BAHE (FE) BEARING SHELL, CRANKSHAFT BROVN
£ |F25-05020002 dEtA 035%646.85x6 L |0IL SEAL A 1
5 [F25-05020200 EFAL CONNECTING ROD ASSY 4
6 [F25-03020204 EFE#® BOLT, CONNECTING ROD 8
7 [F25-05020203-1 EfR (28) BEARING SHELL, CONNECTING ROD| 8 BLACK
F15-05020203-2 EfER (FE) BEARING SHELL, CONNECTING ROD BROWN
g |F25-05020106 EEHLHE CIRCLIP, PISTON PIN 8
g [F25-05020103 EEH PIN, PISTON 4
10 (F40-05020100 EEAH PISTON ASSY 4
11 [F40-05020101 EE PISTON 4
1 [F25-05020102 EEIAH PISTON RING ASSY 4




PAGE 33 OF 68

Fo) F{r 3

[==]
2]
S

s md
=
=
==
H=H| S
=
| =
=il BN
= | &
=
v | =

31




Fo) F{r 3

PAGE 34 OF 68

FHEAT (WA

PARTS NAME:  [CRANKCASE
SN, PART NO. DESCRIPTION DESCRIPTION TY REMARKS
SEEE  |Ef4S EEAH (X ARG % 4
I [6B/T5782-M8x35 AR N8x3S BOLT }i8x35 1
2 |6B/T97.1-8 T4H 8 VASHER 8 11
3 [F25-05010106 LA AR POTHOOK, ENGINE 1
4 [F60-05010000 LA 4 CRANKCASE ASSY 1
5 |F15-07010004 E 1y 18" 3
6 [F25-00000014 T4 081 DOVEL PIN ®8x12 )
7 [F25-05010104 BE 1)) 12 1
8 [F25-05010103 B 3/ TAM 3/47 1
9 [F25-05000035 AR N8xS0 BOLT M8x80 10
10 [F15-07000030 7~ R N6x3s BOLT M6x35 10
11 |6B/797.1-6 F4H 6 WASHER 6 2
12 [F40-00000003 b GliNE=R GASKET, BNGINE 1
13 [F25-05000100 MbkEE 0IL FILTER 1
14 [F15-07010003 HUREH M0xL. 5535 STUD SCREW M20x1. 535 1
15 |F60-05000004 HAERTHE GASKET, EXHAUST COVER 1
16 [F60-05000005 HAER COVER, EXHAUST 1
17 [F40-05000038 HEdR GASKET, JAN 1
18 [F40-05000037 BE N8k, S TAM M18x1. § 1
19 [F25-05010113 K % JOINT, VATER NIPPLE 1
20 |6B/T5782-M6x35 AR Nox3S BOLT Mgx35 12
1 [F15-07010021 TREER COVER, THERMOSTAT 1
20 [F15-07000031 FIBE (S60) THERMOSTAT (S60) 1
23 [F15-07010022 TR A GASKET, THERMOSTAT 1
24 [F40-05000003 %+ (LAMP 1
25 [F60-05000028 K& B 96x011x330 WATER PIPE B @6x611x330 1
26 [F60-05000047 FAKE WATER PIPE, SHAPED 1
27 [F40-03000016 =] THREE WAY !
28 [F60-05000026 KE A 963011500 WATER PIPE A @6x611x500 |
29 [P60-035000030 K& € 0538101250 WATER PIPE C @5x610x250 1
30 [P60-05000037 K& D 95x010x500 WATER PIPE D $5x610x500 1
3 {P60-05000050 FAZH F-TYPE THREE VAY 1
32 [P60-05000040 K& F o6xd11x100 WATER PIPE F @6x611x100 1
33 [F60-05000032 FAAE WATER PIPE, SHAPED 1




PAGE 35 OF 68

0IL PUMP

xR

Fo0 ¢+

L
PARTS NAME:

kkkk

- L) /
LI W IS T
- I L PR N T VAN
L I N
——— 20240 ) AN




P60 F 3 PAGE 36 OF 68

FHMEANE |wE

PARTS NAME: |OIL PUMP

SN. PART 0. DESCRIPTION DESCRIPTION o REMARKS
SBEE  |EHET FHLH () FELHGEX) HE %
1 [F40-05000007 EREREE NUT, TIMING PULLEY 1
) [F25-05000021 Erw# TIMING PULLEY 1
3 [F25-05000023 EBRH TIMING BELT 1
¢ |F40-05000008 EB % ER PLATE, TIMING BELT !
s [F4-04000019 FEE 4. 3x13 WOODRUFF KEY 1
6 (14000000008 A AER N10x1. 25x40 BOLT M10x1. 25x40 1
7 |6B/T97.1-10 T4E 10 VASHER 10 I
g [F25-05050018 Ao 48 VASHER, DRIVEN PULLEY 1
g [F40-05040006 Nah# DRIVEN PULLEY 1
10 [F25-05050016 a4 DOVEL PIN, DRIVEN PULLEY !
11 [F60-05020201 4 % CAMSHAFT 1
17 [F40-05040407 MR E 5 GASKET, 0IL PUMP !
13 [P40-05040400 MRA% 0IL PUMP ASSY 1
14 [F40-05040401 Ml Rk BODY, 0IL PUMP 1
15 [P40-05040405 iR SEAL, OIL PUMP 1
16 [F40-05040404 WRETH ROTOR SHAFT , 0IL PUMP 1
17 |0B/T309-94x15. 8 R 94x15.8 NEEDLE ROLLER @4x15. 8 1
18 [F40-05040403 WRNET INNER ROTOR , 0IL PUMP 1
19 [F40-05040402 HRIMET OUTER ROTOR , 0IL PUMP 1
20 [F15-07110003 VVACLES PLUNGER, 0L RELIEF VALVE 1
1 [P40-05040408 Wik REE SPRING, 0IL RELIEF VALVE 1
2 [F40-05040406 ik COVER, 0IL PUMP I
23 [0B/T823-Me6x16 78 ERRAT Mex16 SCREW Mex16 )
24 |6B/197.1-6 T4E 6 VASHER 6 4
25 [6B/T5782-M6x40 A A Noxd) BOLT Méx4 4




Fo0 ¥ 3

PAGE 37 OF 68

A4k

AT

PARTS NAME:

VALVE




F60 FAr+it PAGE 38 OF 8

FHMEAR AT

PARTS NAME: | VALVE

SN, PART NO. DESCRIPTION DESCRIPTION TY REMARKS
SBEE  |EHET FHLH () FHELH(EX i1 %
1 [F25-05050002 #AN VALVE, EXHAUST 4
) [F25-05050003 AlTEE4H WASHER, VALVE SPRING 8
3 |PS2700. 04. 03 AT SEAL, VALVE STEM 8
¢ |F25-05050005 AlTHE SPRING, VALVE g
5 [F15-07040006 EETE RETAINER, VALVE SPRING 8
6 [F15-07040007 E#4+E COTTER, VALVE SPRING 16
7 [F25-05050300 B % ROCKER ASSY g
8 [F25-05050301 ok ROCKER 8
9 [F15-07040303 FasdT SCREW, VALVE ADJUSTING g
10 [F15-07040304 iy o LOCK NUT g
11 [F25-05050001 #471 VALVE, INTAKE 4
12 [F60-05020001 B SHAFT, ROCKER 1
13 |F25-05050009 L2 W A FIXED PLATE 4 ROCKER SHAFT )
14 [F25-05050019 BEHNAEZER FLANGE BOLT, ROCKER SHAFT 5
15 |F40-05040002 BERAR SUPPORTING PLATE, SPRING PLATE )
16 [F25-05050011 BERABER SPRING PLATE, ROCKER )
17 |F25-05050012 HEBE KB SPRING PLATE B, ROCKER )
18 |P40-05040003 BB W EARB FIXED PLATE B,ROCKER SHAFT 1




Fo0 F4F it PAGE 39 OF 8

FaEAT (BA4

PARTS NAME: ~ [FUEL SYSTEM

—_
<o

@

N
i

N
|

ST A
*,/ﬁAJ

. \‘7
S 7
- __V




Fo0 k3

PAGE 40 OF 68

HELAT |24
PARTS NAME; |FUEL SYSTEM
SN, PART NO. DESCRIPTION DESCRIPTION TY REMARKS
SEEE (R4S EEAH (X ARG % 4
I |B/15783-M6x14 R Mox14 BOLT Méx14 1
2 [6B/T93-6 BAE ¢ SPRING-WASHER 6 1
3 |6B/T6170-M8 N AN NUT )8 1
4 [F40-05000036 AL BRACKET , FILTER (UP 1
S |185-05000300 ST ALf FILTER CUP ASSY 1
6 [F15-07080001 B ELEMENT, FILTER 1
T |185-05000302 BF FLOATER 1
8 |6B/T34SL1-30.5x1.8  |REATEHE 030, 5x1.8 SEAL, FILTER (UP 1
9 [185-05000301 AR CUP, FILTER 1
10 [P4-04000030 WELE B SPRING , FUEL PIPE 'B" 6
11 [F60-03000012 WSHA A 05x@10x650 (EPA)  |FUEL PIPE A @5x@10x650 (EPA) | 1 BF
12 |F60-05000051EFT Wiz B4 (Ep4) FUEL PIPE (EP4) 1 BFI
13 [57133-13.3 BEEMEE 133 SINGLE LUG CLAMP |
14 |F60-05000006 4B 06xe12. 5x730 (EPA)  |FUEL PIPE B @6x@12. Sx730(EPY) | 1 BFT
15 [6B/T3450.1-25x3.0 (O 25x3.0 0-RING 25x3.0 1
16 |6B/T5783-M6x30 A EER Mox30 BOLT M6x30 )
17 |cB/197.1-6 THE § WASHER 6 )
18 [F40-05050000 Wl A FUEL PUMP ASSY 1
19 [F25-05130004 fE PLUNGER 1
20 [F25-05130003 HERE SPRING , PLUNGER 1
2 |F25-05130001 Wi R SEAT, FUEL PUNP 1
22 |6B/T6170-45 KR NS NUT M5 4
23 [F25-05130002 RERE SPRING, DIAPHRAG 1
24 [F25-05130008 WAt ¢ 4xl6. 5 ROLLER NEEDLE ¢ 4x16.5 1
25 [F25-05130100 Tl ¢ DIAPHRAGM SHAFT ASSY 1
26 [F4-04090011 W B 24T M6 SCREW M3x6 )
2T [F4-04090005 B A UNILATERAL PLATE )
28 [F40-05050200 bR R AN FUEL PUMP SHELL ASSY 1
29 [F25-05130005 HRE UPPER DIAPHRAGH 1
30 [F25-051300064 W R L% HE SEAL , FUEL POMP 1
3 [F25-05130007 MR E COVER, FUEL PUMP 1
3 |6B/T818-M5x40 A AT MSxd0 SCREW, PAN HEAD M5x40 4




PAGE 41 OF 68

Fo0 T4 it

Y
v
oL
-
(=4
—
=

==

= | =
N\ P
M W
SE =
gz =
= =

j—)
=
| =|
=

_E | =

~— o

= | =2

|

Lo e




Fo0 T4t it

PAGE 42 OF 68

FEAR (R RAH
PARTS NAME:  |ELECTRIC OIL PUMP ASSY
SN, PART NO. DESCRIPTION DESCRIPTION TY REMARKS
SEEE  |Ef4S EEAH (X ARG % &
1 [P60-05000025 EA% ( $5x910x260 AIR PIPE ( 1
) |15-04000200 B CHECK VALV 1
3 |P60-05000019 E5% C @5x810x60(EPA)  [AIR PIPE ( 1
4 [F60-05000016 FA% B 95x810x270 AIR PIPE B 1
5 |F60-05000054 HH = F06. 5 THREE WAY 1
6 [F60-05000053 Wi e g FUEL PIPE 1
7 |P40-05100000EF] Bk R A0 OIL PUMP ASSY 1
§  [F40-05100100BF1 Bk R AR BODY ASSY, 0IL PUMP 1
9 [S7133-13.3 PEANFE SINGLE LUG CLAMP 4
10 [F40-05100010EFT HREAEA SHAPED TUBE A, OIL PUMP 1
11 [F40-05100004EFT HREAED SHAPED TUBE B, OIL PUMP 1
12 |F40-05100202EFT WA %1 CAP, DETECTION VALVE 1
13 |F40-035100201EFT wERR A DETECTION VALVE, 0L PUMP 1
14 |F40-05100600BFT ENRTR PRESSURE REGULATOR VALVE 1
15 |F40-035100601EFT EHRATRIYE 0-RING, PRESSURE REGULATOR VALVE| 1
16 |F40-05100600-1BF1  |EHEFIREALE WASHER, PRESSURE REGULATOR VALVE| 2
17 |P40-051006028F1 g CONDUIT TUBE 1
18 [F40-05100603EF1 EHRER PALTE, PRESSURE REGULATOR VALVE | 1
19 [cB/T818-M5x12 TFEE LA Woxl) SCREW N5x12 )
20 |B/1818-M4x16 TFEA LA Mdxl SCREW Mdx16 )
2 [6B/193-4 Bit4E 4 SPRING VASHER 4 )
20 |F40-05100301EFI T NEEDLE VALVE !
23 |F40-05100302EFT HHFE CLAMP SPRING, NEEDLE VALVE | 1
24 [F40-051000038F B BAFFLE PLATE 1
25 |6B/T818-M4x8 TFEA LT Mdxs SCREV Mdx8 4
26 |F40-05100001EF BT FLOATER 1
27 [F40-05100002FT BT PIN, FLOATER 1
28 |F40-05100500EF RIS 0IL PUMP ASSY 1
29 [F40-05100505EF1 HREES CONNECTION LINE,0IL PUMP 1
30 [P40-05100501EF1 WERORE RUBBER SLEEVE, 0IL PUMP 1
31 [F40-05100504EFT RS PADDING BLOCK, OIL PUMP 1
30 [F40-051005038FT R R RUBBER PAD, 0IL PUMP 1
33 [F40-051005028FT R FILTER NET,0IL PUMP 1
34 |F40-05100704BF1 HARE 3 SEAL, OIL C4P 1
35 [F40-05100701EF] B2 R AR A4 0IL CAP, ELECTRIC PUMP 1
36 [F25-05090005 EXEYRE it BUSHING, DAMPER 3
37 [F25-05090004 EXESAE R DAMPER 3
38 [F40-05100800BFT Wi A& COOLER, FUEL !
39 [6B/197.1-6 T4H 6 WASHER 6 1
40 |6B/T5783-M6x25 A AR N6xS BOLT N6x25 4
41 |6B/196-6 KEE 6 BIG WASHER 6 3
1) [P40-05100703EFT AR AT DRAIN BOLT, 0IL CUP 1




PAGE 43 OF 68

Ml

FUEL COMMON RAIL

Fo0 A

4
PARTS NAME:

A

W




Fo0 A

PAGE 44 OF 68

FHHAR | Bnth
PARTS NAME:  |FUEL COMMON RAIL
SN, PART NO. DESCRIPTION DESCRIPTION TY REMARKS
SEEE (R4S EEAH (X ARG % &
I [F60-05000043 S FUEL OIL ASSY,COMMON RAIL | 1
L |B/15783-46x35 ARG M3x3S BOLT N6x35 3
3 loB/196-6 K4H 6 BIG WASHER 6 3
4 |F60-050000244 e COMMON RAIL, FUEL 01L 1
5 |P40-050903008FT W 4 2 FUEL INJECTOR 4
6 [F40-050911008FT BEMB R FUEL FILTER |
T |F15-07150301W BEBFE RELAY  JACKET 1
8 [F40-050000408F MR 4 3L JOINT A, FUEL FILTER 1
9 8713313, 3 EEEREE 13,3 SINGLE LUG CLAMP )
10 [F60-05000008 VW% C d6x@12. 5x780 (EPA)  [FUBL PIPE C 96x9112.5x780 | 1
11 [F40-051005118FT R 0IL PIPE, 0IL PUMP 1




PAGE 45 OF 68

Fo0 T4+t

—
oL

o)

-

(=)

=}

—

1 —
< | =
= [
V|
=
= =
=2
= =
== T2
= E=
= =
B | =




Fo0 R+t

PAGE 46 OF 68

ML H | TEAR
PARTS NAME: | TOP COWLING ASSY
SN, PART NO. DESCRIPTION DESCRIPTION TY REMARKS
2EEH  |FHES EEAH (X ARG % &
1 [F60-07000000 MEAH TOP COWLING ASSY |
) [F60-07000003 TEZ COVER, TOP COWLING 1
3 [F40-08000002 MERHE (%) STICKER (RIGHT), TOP COWLING | 1
4 [F60-07000001 & TOP COWLING 1
5 |F60-08000005 TERE ) STICKER (FRONT), TOP COWLING | 1
6 [F25-06000006 Bk Ek B FLAT BOLT B )
7 [F60-07000002 ECEL G RUBBER SEAL, TOP CONLING |
8 |F25-06000004 AEY POTHOOK (FRONT) !
9 |6B/T889. 1-M6 TR AR S 4 SR MOJLOCKNUT Mo 4
10 [F25-06000100 Jo A1 POTHOOK ASSY (BACK) 1
11 [F60-07000004 ik CUSHION, BACK POTHOOK 1
12 (6B/T5783-M6x20 SR N6x20 BOLT M6x20 4
13 |6B/T97.1-6 THE 6 VASHER 6 4
14 [F40-08000001 TMERE (£) STICKER (LEFT),TOP COVLING | 1
15 [F40-06000007 Jo kR A FLAT BOLT A )
16 |F60-08000003 TERE (B) STICKER (BACK),TOP COWLING | 1




Fo) F{r 3

PAGE 47 OF 68

ik

RERAAS 1

PARTS NAME:

HYDRAULIC TILT ASSY 1




Fo) T4t it

PAGE 48 OF 68

FHEL: (MERAZA 1
PARTS NAME:  [HYDRAULIC TILT ASSY 1
SN, PART NO. DESCRIPTION DESCRIPTION TY REMARKS
2EEE (R4S R4 () R4 X % i
1 (cB/TST85-M10x1. 25x30 | f RN Ox1. 2530 BOLT M10x1. 25x30 )
2 [F60-00000015 E4E10 THICK WASHER 10 2
3 [F60-01010002FW S it BRACKET, CLANP (RIGHT) 1
4 [R10-01010008 AR ANODE 3
s [6B/T3783-M6x25 KRR N6x25 BOLT M6x25 6
6 [F60-01010001FW £ B BRACKET, CLAMP (LEFT) 1
7 [185-00000016 R PIN UPPER SHOCK MOUNT 1
g [185-00000017 HHA R BUSH A )
9 [185-01010007 FHARuME BUSH 1
10 |6B/T894,1-18 WREEHEL CIRCLIP 18 1
11 [F60-00000013¢ A ED BUSH B 1
12 [F60-00000012¢ A A AN BUSH A 1
13 [F60-00000011 i A i SHAFT 1
14 |6B/T894. 116 WREMLEEL CIRCLIP 16 )
15 [F60-01010003B 2D BUSH B )
16 [160-01010006 Lt PIN UPPER SHOCK MOUNT 1
17 |6B/T5783-M8x16 NABE M8xl6 BOLT M8x16 )
18 [E10-01010007 L4 WASHER )
19 [F60-00000013B A A ED BUSH B 2
20 [F60-06000000-M R A HYDRAULIC TILT ASSY 1
11 [F60-000000128 Rk FaeY) BUSH A 1
20 [E10-01010004 AR R AL SHAFT |




PAGE 49 OF 68

Fo) ¢ At

[N ]

—

oD

T

==

-~ =
A

—

W =
W& |
B]| S
i) —_
| =
1=+ m
==
x£ =
L | =
Eam
= | £
W | =
s =S

43,4




Fo ¢ At

PAGE 50 OF 68

FHEAK (HERAZA !
PARTS NAME: | HYDRAULIC TILT ASSY 2
SN. PART NO. DESCRIPTION DESCRIPTION qm RENARKS
sHeE  |EB4E FEAHK () EU4H G hE i
1 F60-06000000 R R A HYDRAULIC TILT ASSY 1
) |F60-06010000 R PISTON ASSY 1
3 |F60-06010100 EEEFAF SHAFT OF PISTON ASSY I
4 |F60-06010003 JAFi3 0 171 255 0IL SEAL @17x625x5 1
5 |F60-06010002 W SCREW 1
6 |oB/T345L1-616.8x0L 65 |HEAFOME 0 16.8x ¢2.65  |0-RING 816. 8x@1. 65 )
7 |TIS-FG46 BROHE 045.5% ¢ 0-RING 943, 5x62 1
§  [F60-06010200 i E A COVER ASST 1
9 |F60-06010201 Wi COVER 1
10 |6B/T70. 1-ML. 6x8 WAMEAML 6x8 (K2)  [BOLT M1, 6x8 (BLACK) !
1T [F60-06010204 HAMKI/16 BALL 3/16 8
12 |GB/T876-3x3 200 14T 33 HOLLOW RIVET 3x3 2
13 [F60-06010203 BHERE SPRING )
14 [185-06010403 it E 8 THRUST WASHER !
15 |7IS-B-2407-P40T2 |z 244 EPAIT COVER, BACK UP 1
16 |J1S-B-2401-P40 IFE §39.7x 3.5 0-RING #39. 7x83. 5 1
17 {140-10000001 WAMKL/S BALL 1/8 1
18 [P60-06010004 EIFiEE PISTON !
19 [F60-06010006 HAMHEI/3) BALL 3/3) 4
20 F60-06010007 MHRIR TRAY, STEEL BALL 4
20 |R60-06010008 EERE SPRING 4
22 [P60-06010009 T4t §2x6. 8 ROLLER & 2x6. 8 )
23 |F60-06010010 EREE VASHER 1
4 (GB/170. 1-MI0%L 25%40  |AANFAEEAMI0x 1, 25 x 40 ( & 2 ){SCREW M10x1. 25x40 (BLACK) 1
L ris-B-2401-P24 HEEZIME O Tx3.5  |0-RING 923.7x03. 5 )
200 |7IS-B-2407-P4T)  [EEHEPUT PISTON, BACK UP 1
2T |P60-06000200 BHEEAL FREE PISTON ASSY 1
28 |F60-06000201 BHEE FREE PISTON 1
29 [F60-06000102 CEZEIER RING, SNAP-ROLL 1
300 |F60-06000101 &R PISTON 0IL BOX 1
31 |Fe0-06000011 EZ 1R RING, SNAP-ROLL 1
3 |F60-06000002 WL BOTTOM, OIL BOX 1
33 [F60-06000003 L SPRING )
34 [F60-06000004 & B WASHER )
35 |6B/T893.1-3 LAREZEN (KE) RING, SNAP CIRCLIP 32 (BLACK) 1
36 [F60-06000001 Wi E bk HOUSING 1
3 [185-06010009 Mo AT SCREW 1
33 |6B/T3452.1-9x2.0 |0/ E@9x9. 2 0-RING #9x82. 2 1
39 |185-06010002 EHEELN6 BLOCK, CYLINDER }
40 |P60-06030000 A MOTOR ASSY 1
41 |6B/T70. 1-M5x20 K AEANR0 (KE) SCREW M5x20 (BLACK) 3
4 |IAS0-F404-31-065 OB S04, 4x83.1 0-RING @64. 4x83. 1 1
43 |P60-06000008 TREB FILTER B |




Fo ¢ At

PAGE 51 OF 68

FHEAK (HERAZA !
PARTS NAME: | HYDRAULIC TILT ASSY 2
SN, PART NO. DESCRIPTION DESCRIPTION QT RENARKS
5B |EHES AR (B0 EU4H G hE &t
44 |Pg0-06000009 TR B WASHER, FIFTER B |
45 Ir60-06000007 TREOHEST. 6x01. 5 0-RING 7. 6x@1. S )
46 [P60-06000006 FREA FIFTER A )
47 [185-06020015 FHEROHEO17. 5x02. 65 0-RING 917. 5x92. 65 1
48 [F60-06000005 FHRAR SCREW, MANUAL RELEASE 1
49 |6B/T893.1-20 LABEHEL RING, SNAP-ROLL 1
50 |F60-06000010 hRREEE MOTOR LINK !
1 [F60-06020000 LR RAY MOTOR ASSY 1
52 |6B/T70. 1M5xd3 W AEATIONS (K E) SCREW M5x45 (BLACK) 4
53 |6B/170. 1-M5x30 W AEATNR0 (K2 ) SCREW MSx30 (BLACK) !
54 (6B/170. 14325 KX AEAMNS (KE) SCREW M3x25 (BLACK) !
55 |P60-06020015 LRRBERN VALVE PLATE 1
56 [F60-06020014 FARBE SPRING 1
5T |F60-06020009 ik EEE SCREW, VALVE LOCK 1
58 [F60-06020008 Wit % £ SPRING 1
59 |F60-06020006 WY BODY , RELIEF VALVE 1
60 [F60-06020007 MR RO B4 5x81. 5 0-RING 4. 5x@1. 5 1
61 [F60-06020001 E YN GEAR PUMP BODY 1
62 [GB/T308-3 AR BALL 3 2
63 |F60-06020100 BRE A PISTON, SHUTTLE ASSY A 1
64 |B/1896-3 FofE (KE) RING, SNAP CIRCLIP 3 (BLACK) !
65 |F60-06020102 gl WASHER )
66 |F60-06020101 BREEA PISTON, SHUTTLE 4 1
67 |F60-06020103 EREZOAESS. 6x61.5  |0-RING 8. 6xd1. S 1
68 |F60-06020004 BREERE SPRING )
69 |F60-06020200 BRIEEBA PISTON, SHUTTLE ASSY B 1
70 |F60-06020201 BREED PISTON, SHUTTLE B 1
11 [F60-06020003 4t ¢ 4x25. 8 ROLLER & 4x25. 8 )
7 [F60-06020002 H 1A GEAR A 1
73 |F60-06020003 H B GEAR B |
T4 (185-06010205 R PIN, VALVULA SUPORTE 1
75 |185-06010204 /% S SEAL, VALVE 1
76 |6B/T308-4 A% BALL 4 6
7 [F60-06020013 R E SEAT, RELIEF VALVE 1
78 [F60-06020012 IR B0 B 95, 5x81. 5 0-RING @5. 5x@1. 5 1
79 |F60-06020010 FhEE GEAR PUMP COVER 1
80 [F60-06020011 4ol SEAT, UNILATERAL VALVE )
81 [F60-06020017 BER BODY, UNILATERAL VALVE )
82 [F60-06020018 B[R 08 7. 5x91. 5 0-RING 67. 5x61. 5 )
83 |F60-06020019 RS SPRING )
84 |P60-06020020 FERER PLATE |
85 |P60-06020021 R 1% # SEAT, PLATE 1
86 |B/170. 135 s AEANNS (KE) SCREW M3x5 (BLACK) |




Fo0 {3

PAGE 52 OF 68

R4t |FoRA (FR)
PARTS NAVE: | MANUAL TILT (IANUAL CONTROL)




Fo0 R4k it

PAGE 53 OF 68

FakLt | FoRA (F8)
PARTS NAME:  |MANUAL TILT (MANUAL CONTROL)
SN, PART NO. DESCRIPTION DESCRIPTION TY REMARKS
SEEE (R4S EEAK (X ARG % &
I |6B/7894.1-16 WREMLEL CIRCLIP 16 )
) (16001010005 W 2D BUSH B )
3 [T60-01010006 R PIN UPPER SHOCK MOUNT 1
4 (T60-01010004 it 2N BUSH A 1
5 [160-01020000 R bt TRIM & TILT ASSY 1
6 |6B/T5783-M6x10 AR Mox10 BOLT M6x10 1
7 [160-01020001D AEHER HANDEL 1
8§ [F40-00000006D A4 IR ANODE 1
9 |6B/T820-M6x25 +FREFI L EAT M6x2S SCREW Mgx25 1
10 [T60-01010101 kEHE (£) BRACKET, CLAMP (LEFT) 1
11 |185-01010403 i3k A CONICAL SPRING 1
12 |185-01010400 A RO LIMITATIVE ROD ASSY 1




Fo0 T4k +it

PAGE 54 OF 68

AR

Rt AL

PARTS NAME:

LINK ROD ASSY




Fo0 T4k +it

PAGE 55 OF 68

FHMALR  (EREFAS

PARTS NAME:  [LINK ROD ASSY
SN, PART NO. DESCRIPTION DESCRIPTION QY
5E2H |24 B4 H (B AR ED 8
L |785-08000100W BEARAL CONTROL CABLE ASSY )
2 [P60-03000007 T B BA PLATE, RINGENT !
T R25-01010012W L B NUT, PLASTIC !
4 [IASO-PA04-24-016 (OB EEHE 0-RING !
s [Fs-07000006W FRB M A EEEES/8 [THIN LoCKNUT !
6 |6B/197.1-10 FHAHE 10 WASHER 10 ]
7 |P60-01000004 EREER LINK ROD 1
8§ [F25-07000304% NAEES/S NUT 3/8" 1
9 [F25-070003030 b TUBE , BOLT !
100 [F25-07000301 4 A LINK ROD , TURNING 1
11 [F25-07000300 3 A A BOLT !
12 |F60-08000300 BRERRRK LINK ROD ASSY 1




PAGE 56 OF 68

Fo0 F 4+t

—
o
oL
-
=
== =
= =
<t =
=| =
B S
= E
0 | =
2| e
-
| =
Lo =S




Fo0 F 4+t

PAGE 57 OF 68

FUELH | BYEAHE
PARTS NAME:  |CONTROL BOX ASSY
K. PART K0, DESCRIPTION DESCRIPTION (m REMARKS
SBEE | FH5T FHAH(FX) FELEH(ED HE i
I [F40-13000000EFT BY e CONTROL BOX ASSY 1 BFT
2 [HT2. 5x60 AT CLAMP )
3 [F40-130002008FT RpF A% STARTING SWICH ASSY 1 BFT
4 |P40-08010100BFI A% % CONTROL CABLE 1 i
S P13-11000002W BAETEM PLATE, CONTROL BOX 1
6 |B/T819. 2-M5x12 LA M5x12 SCREW PAN HEAD M5x12 )
T (F15-13020007W G ES] THROTTLE HANDLE, INCHING 1
8 |F15-13000003W SR ari=S BUSH, CAM )
9 |F15-13020006W S BUSH, HANDLE 1
10 [F15-11000001W W BLOCK, RUBBER 1
11 [F15-13000014% REYE JACKET, CABLE 1
12 |F4-01090401 BAE AL STOPER, HANG ROPE ASSY 1
13 [F15-13000400% AEF Rk ENGINE STOP SWICH ASSY 1
14 |F15-13000203W Wh3E B INSULATED PLUG 'B" )
15 |F15-13000202W BaEL A INSULATED PLUG "A" |
16 [F15-13020001¥ Bz COVER , CONTROL BOX 1
17 [F15-13000013W BUENER SYALL COVER , CONTROL BOX 1
18 [F15-13020005W WY 4@ B WASHER "B" , WAVE |
19 [F15-13020100¥ HEEAAH LOCKED DISK ASSY |
20 |F15-13020002W 1% TORSION SPRING |
20 [F15-13020003W B4RR BACH LOCKED PULLEY 1
20 [F15-130200040 FREEEM PLATE , PULLEY SPRING 1
23 |GB/T818-Mdx6 +F R LA Méxe PAN HEAD SCREW Méx6 )
24 [F15-130200000 BAEEAH COVER ASSY, CONTROL BOX |
25 |6B/T5783-M8x30 NAER M8x30 BOLT M8x30 1
26 |B/197.1-8 THE § WASHER 8 1
27 [120-13000500W i [T LA MACHINE, CONTROL ACCELEROGRAPH | 1
28 [F15-13000007 HHLE VASHER |
29 |6B/T896-6 FrofE 6 PIN , COTTER 6 3
30 |F25-07000007W BEGEELD CONTROL CABLE TIE.IN 'B" )
30 {F15-13000002W Lk CAM MECHANISM 1
3 [6B/T818-M3x14 TR LAY PAN HEAD SCREW M3K14 )
33 [F15-13000800W B x INCHING SWITCH 1
34 [F15-13000003 BEE R ER PLATE 1
35 {F15-13000004W JEluR £y PULLEY 1
3 [F15-13000001 BlEERD SHIFT SPRING PLATE 'B" 5
37 |F15-12000016W 1 16 MARK 16 1
38 [oB/T6170-M6 NAZE Mo NUT Mé 3
39 F15-13000008W AR F WEARABLE PLATE , CAM MACHANISN | 1
40 [F15-13000700W T EH SHIFT SWING LINK |
41 [F15-13000601W ¥R E AL ADIUSTER FASTNESS ASSY 1
42 [6B/T5783M5x25 NEER W5x25 BOLT M5x25 )
43 1GB/T6170-Ms REEENS NUT M3 )




Fo0 F 4+t

PAGE 58 OF 68

FELAR | BYSUE
PARTS NAME;  |CONTROL BOX ASSY
SN, PART NO. DESCRIPTION DESCRIPTION QY RENARKS
EEE | FHEE 4% (93) 4% (EX) % Lt
44 |F15-13000300W ety 24 BUZZER ASSY 1
45 [F15-13000602W R ADIUSTER PIN 1
46 |GB/T5287-6 BAAE 6 BIG WASHER 6 3
47 [F15-13000006W EHRE F WEARABLE PLATE 1
48 F15-13000011 FREFIE BUSH, SHIFT SWING LINK 1
49 [F15-13000012W BHBE BRACKET, CONTROL BOX 1
50 |F15-12000013W 13 MARK 13 1
51 [F15-13000015W B K &4 COVER, WATERPROOF 1
57 F15-13010010 BUFRE A BLOCK, CONTROL HANDLE 1
53 [6B/T936.1-5 EHYELE S WASHER, LOCKED 5 )
54 [6B/T819. 2518 +E R L AT W5x18 SCREV, PAN HEAD M5x18 7
55 {E4-10040100W AT A SWITCH ASSY, TILT |
56 |F15-13010001 PES CONTROL HANDLE 1
57 [Fs-13010000 BYFE CONTROL HANDLEBAR 1
5§ |GB/T84.5-ST4. 8x12 [ AEA L B S BATSTA. 8x12 [ SCREN, PAN HEAD ST4. 8x12 1
59 |GB/T818-Mdx10 TR A L ATM4x 10 SCREW, PAN HEAD Mdx10 3
60 [F15-13010000W BYEHE COVER, CONTROL HANDLE 1
61 [F15-13010005W E%E SPRING, COMPRESSTON 1
60 [F15-13010004W B PART, ORIENTATION CONTROL 1
63 |F15-13010008W FLEEM PLATE, ORIENTATION PART 1
64 [0B/T820-M6x90 R ATNOX0 SCREW, PAN HEAD M6x90 3
65 E4-07020015W FHIER CHAFING PLATE, WIRE 1




Fo) ¢ A

PAGE 59 OF 68

FHELM [ Q40)
PARTS NAME:  |OUTER FUEL TANK (24L)

\l P /
N




Fo) ¢ A

PAGE 60 OF 68

T4 MR (40)
PARTS NAME:  [OUTER FUEL TANK (241)
SN, PART NO. DESCRIPTION DESCRIPTION Q1Y REMARKS
pEsE  |FHGRT FHEAH (X RELHE les st
L [F15-09000000 W B 0IL TUBE ASSY 1
2 |F15-10000000 WA FUEL TANK ASSY 1
3 |F15-10010000 g R A COVER ASSY, FUEL TANK 1
4 |6B/T818-M5x18 + 4 A LB AT SCREW , PAN HEAD M5x18 4
5 |6B/197.1-5 THES WASHER § 4
6 [F15-10020000 HETER OLEOMETER ASSY |
7 |F15-10000003 b GASKET 1
8 [F15-10000002 HAER STRAINER 1
9 |F15-10000001 A AR FUEL TANK 1 (241)
10 |F15-09020000 Wb LAH% (8) FUEL LINE CONVECTOR (ENCINE SIDE, FRALE) | 1
1 [87133-13.3 BEEMEE 013.3 SINGLE LUG ENDLESS CLAMP 4
12 |F15-09000001 % 4 (910x06x92080) FUEL LINE A(610x06x2080) | 1
13 [F15-09030000 FohmRAH PRIMER BULB ASSY |
14 |F15-09000002 4B (910x06x850) FUEL LINE B(610x6x850) 1
15 [F15-09010000 Wil A () PUEL LIE CORVECTOR (FUEL TAYE SO FEWALE) | 1




PAGE 61 OF 68

ENGINE ASSY (REPAIR KIT)

R Eah GBe)

Fo) F{r 3

4
PARTS NAME:

A

W

o O O

7/

27
2




Fo) F{r 3

PAGE 62 OF 68

FHMAR | KAHRAE (BB
PARTS NAME:  |ENGINE ASSY (REPAIR KIT)
SN, PART NO. DESCRIPTION DESCRIPTION TY REMARKS
SBEE  |EHET FHLH () FHELH(EX i1 %
1 [F60-05050000 Kl kAt ENGINE ASSY 1
2 |6B/T5783-M8x35 AR N8x3S BOLT }i8x35 1
3 |6B/197.1-8 T4H 8 VASHER 8 11
4 [F25-05010106 Rt ERY POTHOOK, ENGINE 1
5 [F60-05010000 ALt CRANKCASE ASSY 1
6 [F15-07010004 B 1y 18" 3
7 [F25-00000014 T4 O8x1) DOVEL PIN ®8x12 )
8 [F25-05010104 1)) 12 1
9 [F25-05010103 WE 34 TAM 3/47 1
10 [F25-05000035 g N8x8 BOLT M8x80 10
11 [F15-07000030 FAER Mox3s BOLT M6x35 10
12 [6B/197.1-6 T4H 6 WASHER 6 2
13 [F25-05000100 MbkEE 0IL FILTER 1
14 [F15-07010003 HUREH M0xL. 5535 STUD SCREW M20x1. 535 1
15 |F60-05000004 HAERTHE GASKET, EXHAUST COVER 1
16 [F60-05000005 HAER COVER, EXHAUST 1
17 [F40-05000038 HEdR GASKET, JAN 1
18 [F40-05000037 BE N8k, S TAM M18x1. 5 1
19 [F25-05010113 K % JOINT, VATER NIPPLE 1
20 |6B/T5783-M6x35 AR Nox3S BOLT Mgx35 12
1 [F15-07010021 TREER COVER, THERMOSTAT 1
20 [F15-07000031 TR (360) THERMOSTAT (S60) 1
23 [F15-07010022 TR A GASKET, THERMOSTAT 1
24 [F40-05000003 %+ (LAMP 1
25 |F25-05020003 ik 5B 043x854.8x6 R {011 SEAL B !
26 {Pg0-035000001 k] CRANKSHAFT 1
17 |F25-05010300-1 BaHE (2E) BEARING SHELL, CRANKSHAFT 10 BLACK
F25-05010302-2 BAEHE (FE) BEARING SHELL, CRANKSHAFT BROWN
28 [F25-05020002 ddiEA @35x046.85x6 L |0IL SEAL A 1
29 |F25-05020200 EFAL CONNECTING ROD ASSY 4
300 [F25-03020204 EfFER BOLT, CONNECTING ROD 8
30 [F25-05020203-1 EfteR (28) BEARING SHELL, CONNECTING ROD| 8 BLACK
F25-05020203-2 ERER (FE) BEARING SHELL, CONNECTING ROD BROWN
32 |F25-05020106 EEHEE CIRCLIP, PISTON PIN 8
33 |F25-05020103 i A4 PIN, PISTON 4
34 (F40-05020100 kR PISTON ASSY 4
35 (F40-05020101 i % PISTON 4
36 [F25-05020102 kR PISTON RING ASSY 4




PAGE 63 OF 68

fF)

=

f

SExAE (4

CYLINDER HEAD ASSY (REPAIR KIT)

Fo0 T4t it

f:

PARTS NAME:

dig:

A

W

17

[ e

\ J
/\ \\\ / /
-\ T 1 A " = W B
N — S E\r AT S WAT SR
Y A 1 .
/ \
[




Fo0 T4t it

PAGE 64 OF 68

FHMAM | RELER (BBH)
PARTS NAME:  [CYLINDER HEAD ASSY (REPAIR KIT)
SN, PART NO. DESCRIPTION DESCRIPTION TY REMARKS
SEEE  |Ef4S EEAH (X AR ERD % 4
1 [P60-05020000 Eh B CYLINDER HEAD ASSY 1
) [F25-05050021 M8k d 37x50x7 R 0IL SEAL, CAMSHAFT 1
3 [F15-07010005 BE 14 PLUG 1/4" 8
& [F25-05050007 b B TR A A 4 VASHER, LIMITING BOLT 1
5 [F25-05050006 T B R A A LIMITING BOLT, CAMSHART 1
6 [F25-05050002 #Al VALVE, BXHAUST 4
7 [F25-05050001 #A VALVE, INTAKE 4
8 [P60-05020100 5 g LA CYLINDER HEAD ASSY 1
9 [F40-05040407 M RE 4 GASKET, 1L PUMP 1
10 [F40-035040400 MR A% 0IL PUMP ASSY 1
11 |GB/197.1-6 T4E 6 WASHER 6 4
12 |6B/T5782-M6x40 AR N6xd0 BOLT M6x40 4
13 [F60-05020200 b sl CAMSHAFT ASSY 1
14 [F25-05050003 ANEE4E WASHER, VALVE SPRING 8
15 [PS2700. 04 03 AlTwH SEAL, VALVE STEM 8
16 [F25-05050005 %% SPRING, VALV g
17 [F15-07040006 AlTREERE RETAINER, VALVE SPRING 8
18 [F15-07040007 El#%+E COTTER, VALVE SPRING 16
19 [F25-05050300 BEN ROCKER ASSY g
200 [F25-035050301 B ROCKER 3
2 {F15-07040303 B SCREW, VALVE ADJUSTING g
20 |F15-07040304 HEER LOCK NUT 8
23 [F60-05020001 BEH SHAFT, ROCKER 1
24 [F25-03050009 BREHEEHA FIXED PLATE A, ROCKER SHAFT )
25 2505050019 BEH k208 FLANGE BOLT, ROCKER  SHAPT 5
26 |F40-05040002 BEWAM SUPPORTING PLATE, SPRING PLATE )
27 [F25-05050011 BERMBER SPRING PLATE, ROCKER )
28 [F25-05050012 HLEHE B SPRING PLATE B, ROCKER )
29 |P40-05040003 BEE EHB FIXED PLATE B,ROCKER SHAFT 1




PAGE 65 OF 68

Fo0 %3

f¥)

=™\

f

ek 1 (4

APPENDIX 1(REPAIR KIT)

4R
PARTS NAME:

W

\A \U\U\ﬂ\“\ﬂ
P
rX\Q «\w/ Q\J

\ o
[ < ¥ 3 mMV\v\\ /
2 el

- Ay T A S
SSSN AN N
=l N L \¢/ & \AA /
A SR N W

<

V7
/@k\w/‘ /,
) S Wy 3/

L
m@ﬁm/ b LT i A

23 =7 \
X NITEI NS (B
&%\@; LN ALY

//// 1 \
\

Inll
AR
N AN
AWM&E ,

L7\

TN\
N«ﬁ \\ \\ \
B — o)

—

e
w L\/,
%5\ %JN/,/
g! o 1] 1

N |

PSS\




Fo0 A

PAGE 66 OF 68

Fat W L (EBE)
PARTS NAME:  |APPENDIX 1(REPAIR KIT)
SN, PART NO. DESCRIPTION DESCRIPTION TY REMARKS
2EEH  |FHES FHAK N ARG % &
I [P40-05090503-1BFT |3 e H0% B 0-RING, STEP MOTOR 1
2 [F40-05090502EFT EERONE 0-RING, IDLE CONTROL |
3 [F40-05090601EFT BER HEREYE 0-RING, TENPERATURE SENSOR | 1
4 |F40-05090803EFT HEMERTHE SEAL, INTAKE SILENCER 4
5 [F40-05090403EFT 5 TEHE SEAL, THROTTLE VALVE 1
6 [F40-05090408EFT SEIMEE RUBBER BOOT, THROTTLE VALVE | 1
7 [F25-05020003 BB 043054, 8x6 R |0IL SEAL B 1
8 [F60-05000004 A ERE A GASKET, EXHAUST COVER 1
9 [F15-07010022 TREY GASKET, THERMOSTAT 1
10 |F25-05020002 B A 035x046.85x6 L [0IL SEAL A 1
11 [F40-00000003 RANEHE GASKET, ENGINE 1
12 |F40-05100601EFT EHAFIROYE 0-RING, PRESSURE REGULATOR VALVE| 1
13 |F40-05100704BFT HARE 3 B SEAL, OIL CAP 1
14 [P40-051005018F1 WEDBRE RUBBER SLEEVE, 0IL PUMP !
15 |TASO-F404-35-025 o 20N E 0-RING 1
16 |F60-05000003 EALEFHE SEAL, CYLINDER HEAD 1
17 [6B/13452.1-05x3. 0 [OFH 25x3.0 0-RING 25x3.0 1
18 [F25-05050021 Mt 37x50x7 R OIL SEAL, CAMSHAFT 1
19 |F60-05000100 AdBA GASKET ASSY, CYLINDER HEAD | 1
20 [F40-05040407 MR E GASKET, 0IL PUNP 1
2 [P40-05040405 Ml REHE SEAL, 0IL PUNP 1




PAGE 67 OF 68

FoO {3

)
—
—
et
~
—
—
| &
<= =)
=™\
Pﬂum« L ]
~NN\
— | =
=
[ | =
/&
=
- =)
= =
= | =
x| =
=
~— v el
= E
ol =
v | =




PO {3

PAGE 68 OF 68

FAEAR | 2 (BBH)
PARTS NAME:  [APPENDIY 2 (REPIAR KIT)
SN PART NO. DESCRIPTION DESCRIPTION TY REMARKS
5EEE  |EEGS FHAR (PR AR R %e i
I |F60-02010002 BEGE R 180300 0IL SEAL 18x32x9 1
2 [F60-02010003 BB B GASKET, OUTLET MANIFOLD 1
3 [TASO F404 24-012 0% E 12.4x2.4 0-RING 12. 4x2. 4 1
4 [F60-02010013 HE L THY GASKET, EXHAUST PIPE 1
S [F60-02010012 HESTHE RUBBER RING, EXHAUST PIPE 1
6 [F60-02010008 A B B H T UPPER GASKET, CLAPBOARD 1
T [F60-02010010 HAEH TS HE LOVER GASKET, CLAPBOARD 1
8 |F60-02000008 FEHEEHE RUBBER RING, OUTLET MANIFOLD 1
9 |T85-04000011 A (8 i 419x19x5 OIL SEAL 9x19x5,CAM SHAFT | 1
10 |TASO-F404-31-035 O % 418 34. 4x3. 1 0-RING 34. 4x3.1 1
11 |TASO-F404-19-007 0! % 5 6. 8x1.9 0-RING 6. 8x1. 9 1
12 |F25-04000013 LR % WOODRUEF KEY 1
13 {T40-04000202 KRNE INNER SHELL, WATER PUMP 1
14 |F60-04000300 KRTRAH IMPELLER ASSY, WATER PUMP 1
15 |T40-04000205 FAOH % 4 0-RING 1
16 |F60-04000009 AR OUTER PLATE 1
17 {T40-04000010 KB T H GASKET , WATER PUMP 1
18 |TASO-F404 24-50 Wi R A (R EHE 0-RING, CASING A 1
19 [F25-04010003 IR 2h 4 4205366 0IL SEAL 22x36x6 4
20 [F4-03000024 R EEL GASKET )
21 {T40-04060002 ATEBFKEREHEL  |0-RING A, COVER 1
22 [T40-04060003 KTEEEKLOMEHED  |0-RING B, COVER !




Fo0 R+ PACE 1 OF V
THER: | ZHETREL
PARTS NAVE: | PARTS CATALOGUE INDEY
KT RA&/Fg ZHRT n&IFT KT R&/F5
PART X0, PAGE/ 0. PART N0, PACE/X0. PART X0, PAGE/ 0.
HK-2220-18 18-57 F8-03000022 30-20 PS-L000060 5737
IASO-RA4-19-007 1704 F15-00000006 18-19 PS-I30000 5736
IASOBAO-2-01 10-13 10-11 PLS-I300000F 5731
IASO-RAO4-24-016 5504 20-10 PLS-I30000031  57-34
IASORA-2-50 1712 F13-00000009 15-03 PLS-I3000004K 5735
IASO-BAO4-31-035 1703 F13-00000012 15-01 PLS-I000005Y 5708
IASO-FAD4-31-065 50-42 F13-01010007 0216 PLS-I3000006K 5847
JASO-FAO4-35-025 30-0 FLS-04000002 10-09 PLS-D00000T 5718
BT MO, 053 F15-04000003 10-08 PLS-I3000008 5739
JB/T9740. 16 0219 FL3-04000005 18-03 PLS-D30000Y 648
0518 F13-05000009 12-39 PLIS-D3000W 5649
JISB-M0PM S0 F13-05000022 12-36 PLS-I3000013 5717
JISB-U0P0 S-16 F15-05000023 12-37 PS-I300004) ST
JISB-107-PUT2 50-6 F13-05000026 -3 PIS-I0000SY 58-S
JISB-U0T-PO0T2 S0-15 F13-05000036 12-35 PS-I300000 575
JIS-Fe46 50-07 FLS-07000021 -1 PLS-I3000W  5T-14
ROVO-HI-CAP-332/32 1839 FLS-07000030 3410 PLS-I3000000 5644
PS2700. 04,03 3803 FLS-07000031 402 PS040 5713
$7133-13.3 §0-13 F15-07010003 14 PIS-I3000600 5741
4-09 FL3-07010004 3405 PIS-I3000600 5845
4-09 FL3-07010003 3013 FS-I3000700 5740
f0-11 FLS-07010021 3411 PLS-I3000800 5733
6007-PSC4 18-52 FLS-07010022 413 PLS-I0L0000F 5856
F13-07040006 38-05 PS-I0000W 5857
F13-07040007 38-06 FIS-I3010000 5862
FLS-07040303 38-09 PLS-I0L0005K 5861
DPRTEA-9 30-19 FLS-07040304 38-10 PLIS-I00008 5663
B4-06000009 05-4) F13-07050004 30-01 PLS-I30L000Y 5860
B4-07020015V 58-65 F13-07080001 40-06 PLS-I0I00IF 5832
B4-100401008 5855 FL3-07110003 36-10 PLS-1300000 574
BL0-01010004 8- RS-0TB0340 1512 PL-D000000 5716
B0-01010007 1818 PLS-0T0S03000 2614 PLS-I020008 5700
B0-01010008 8-04 PS-0LS03000 2613 RS-0 571
R4-01090006 05-06 W07 PIS-I30000 5702
R4-01090007 05-04 PLS-0TLS0S000 2603 PIS-I30000W  57-18
P4-01090300 05-01 F15-09000000 60-01 PIS-I3000060 5709
P4-01090401 06-50 F13-09000001 60-12 PIS-I000W 5707
57-12 F13-09000002 60-14 PS-I30000 5719
P4-03000023 1707 F15-09010000 60-15
P4-03000024 17-18 F13-09020000 f0-10
P4-04000019 3605 F13-09030000 6013
4-04000030 $0-10 1510000000 60-02
P4-04090005 §0-17 F13-10000001 60-09
P4-04090011 40-26 F15-10000002 60-08 R0-03000101 12-26
P4-04120003 24-03 F15-10000003 60-07 RO-00000 1300
P4-04120106 06-47 F15-10010000 60-03 2500000004 12-18
R4-03000200 12-03 F15-10020000 60-06 F25-00000014 18-02
F8-00000005 210 RIS-LL00000 5710 30-11
F8-03000007 2411 PLS-LL00000Y 5703 34-06
P8-03000021 2424 PLS-L20000130 5850 P25-01010009 1515




Fo0 R+ PACE 1T OF V
THER: | ZHETREL
PARTS NAVE: | PARTS CATALOGUE INDEY
KT RA&/Fg ZHRT n&IFT KT R/ 5
PART X0, PAGE/ 0. PART N0, PACE/X0. PART X0, PAGE/ 0.
F3-01010011 017 F23-05050007 3014 P4O-05000008 36-04
RS-0 5503 2305050009 3813 PAO-05000009-1BFT  24-26
2503000002 13-44 R23-05050011 38-16 PA-OS000017W 1501
2503000006 12-19 F23-05050012 3817 PAO-OS000026BFT  28-15
F23-03000007 12-30 F23-05050016 3610 PAO-05000034 2-09
2503000019 12-31 F23-05050018 36-08 PAO-05000036 40-04
RSO0 1043 F23-05050019 3814 F40-05000037 M-18
RSO0 1210 R3-05050021 30-12 P40-05000038 17
RS-0000000 1312 F23-05050300 3807 PAO-OS000040BFT 44-08
RS-030000 13-13 F3-05050301 38-08 PAO-0S0000426FT_ 4-16
RS-00000 13-4 F23-05090004 1037 PAO-0S000049BFT 2430
RS-00000W  13-15 F23-05090003 -3 PAO-0S0000S9BFT 24-11
RS-000004  13-16 F23-05130001 §0-11 PAO-OS000060BFT  24-06
F25-03020000 12-34 F23-05130002 §0-13 PAO-0S000S00BFT 24-14
2304000007 18-13 F23-05130003 §0-20 PAO-OS000600BFT  22-08
17-07 F23-05130004 §0-19 PAO-05001000-1BFT 2619
2504000015 17-16 F23-0513000 §0-19 PU-0001000-28F1
2504000031 1731 RS-0S1300060 40-30 PO-0001000-38F1
25~ 04010003 17-13 F23-05130007 §0-31 PAO-0001000-48F1
2305000002 3017 F23-05130008 40-1 PA40-05020100 1-10
2505000003 1515 F23-05130100 10-13 FA0-05020101 1-11
30-16 BSOSO 2613 PAO-OSO30500BFT 2434
25-05000021 36-02 RS-0SI000 2601 PAO-05040002 3815
P25-05000023 36-03 RS-0SI00N 2611 PAO-05040003 3818
2505000024 11 F23-06000004 46-08 PAO-05040006 36-09
P23-05000015 1-05 F23-06000006 46-06 F40-05040400 36-13
P25-05000026 0-04 R23-06000100 46-10 F40-05040401 36-14
P25-05000033 34-09 RS-00000060 5505 4D-05040402 36-19
F25-05000100 13 RS-000000  57-30 RAO-05040403 36-18
F25-05010103 4-08 RS-070003000 5510 RAO-05040404 3616
P25-05010104 407 RS-000030 5511 PAO-05040403 3615
P25-05010106 3403 RS-00003030  55-09 PI-05040406 36-12
R3-05010107 30-06 RS-00003040 5508 RAO-05040407 36-12
P25-05010113 3419 PAO-05040408 36-11
RS-OS010300-1 32-103 PU-05030000 0-18
R5-05010302-2 PAU-05030200 10-18
P23-05020002 3104 RAO-05070002 30-05
25-05020003 301 PAO-OS090300BFT  44-03
P23-05020102 312 F40-00000002 18-21 PA-OSO904008FT  28-10
P23-05020103 3-09 P40-00000003 3412 PAO-OS090401BFT 2831
P25-05020106 30-08 RO-00000006D) 5308 PA-OSO904036FT 3819
F25-05020200 005 FAO-02000010 20-12 PA-OSO904088FT  28-13
RS-OS020203-1 3207 F40-03000008 12-41 PAO-OS090S00BFT 2803
P23-05020203-2 RO-D0000I3EFT 2608 PAO-0S090S0LEFT  28-08
2505020204 30-06 R40-03000016 417 PAO-0S090S026FT  28-19
5-05050001 38-11 RO-DI000300EFT  12-15 PAO-05090503-1EFT  28-07
23-05050002 38-01 RAO-030006008 1240 PA-OS090S036FT 2806
F5-05050003 3802 RAO-05000003 111 PA-OS090600BFT 2803
25~ 05050003 38-04 3414 PAO-0S09060LEFT  28-04
25-05050006 30-15 R40-05000007 36-01 PA-OSO90700BFT 2413




Fo {3

PAGE Il OF V

THER: | ZHETREL
PARTS NAME:  [PARTS CATALOGUE INDEX

KT RA&/Fg ZHRT n&IFT ZHRE R/ 5
PART NO. PAGE/NO. PART NO. PAGE/NO. PART NO. PAGE/NO
F40-05090803EFI 18-17 F60-00000007 15-34 F60-02010006 10-05
F40-05091100BF1 44-06 F60-00000008 13-17 F60-02010007 08-08
F40-05091400BF1 24-07 F60-00000009 15-30 F60-02010008 08-12
F40-05091401BF1 24-03 F60-00000011 48-13 F60-02010009 08-14
F40-05091402EF1 24-04 F60-00000012B 48-11 F60-02010010 08-16
F40-05091500BF1 24-31 F60-00000012C 48-12 F60-02010011 08-17
F40-05100000BF1 42-07 F60-00000013B 48-19 F60-02010012 08-11
F40-05100001EF1 42-16 F60-00000013C 48-11 F60-02010013 08-07
F40-05100002EF1 42-17 F60-00000014 13-45 F60-02020000 02-03
F40-05100003BFT 42-14 F60-00000015 48-02 F60-03000001 12-01
F40-05100004BF1 42-11 F60-00000100 03-45 F60-03000003 12-08
F40-05100010BF1 42-10 F60-00000200 15-32 F60-03000005BW 13-47
F40-05100100EFI 42-08 F60-00000204 15-27 F60-03000005FW 12-05
F40-05100201EFI 42-13 F60-00000205 15-26 F60-03000006BW 13-48
F40-05100202EFT 42-11 F60-00000300 15-11 F60-03000006FW 12-02
F40-05100301EFI 41-11 F60-01000001 03-48 F60-03000007 55-02
F40-05100302EFT 42-13 F60-01000004 55-07 F60-03000008 12-13
F40-05100500EFT 42-28 Fo0-01000100BW 06-51 F60-03000012 40-11
F40-05100501EFI 42-30 F60-01000101BW 06-53 F60-03000100 12-38
F40-05100502BF1 42-33 F60-01010001 02-36 F60-03000300 12-18
F40-05100503EF1 41-31 F60-01010001FW 48-06 F60-03000301 12-19
F40-05100504EF1 42-31 F60-01010002 02-13 F60-04000000 18-60
F40-05100505EFT 42-19 F60-01010002FW 48-03 F60-04000001 17-31
F40-05100511EFT 44-11 F60-01010003A 02-37 F60-04000002 17-34
F40-05100600-1EFT  42-16 F60-01010004 02-18 F60-04000003 18-37
F40-05100600BF1 42-14 F60-01010005B 48-15 F60-04000004 17-26
F40-05100601EF1 42-15 F60-01010101 02-27 F60-04000008 17-10
F40-05100602EF1 42-17 F60-01010102 02-31 F60-04000009 17-08
F40-05100603EF1 42-18 F60-01010103 02-23 F60-04000101 17-11
F40-05100701BFT 42-35 F60-01010104 02-11 F60-04000300 17-03
F40-05100703EFI 42-4] F60-01010200A 02-35 F60-04000401 17-03
F40-05100704EFI 42-34 F60-01020000 02-06 F60-04000500 18-50
F40-05100800EFI 42-38 F60-01030000 06-48 F60-04000600 18-40
F40-06000007 46-15 F60-01030019 05-41 F60-04010000 17-15
F40-08000001 46-14 F60-01030100 05-08 F60-04020000 18-48
F40-08000002 46-03 F60-02000001 08-20 F60-04020001 18-47
F40-08010100EFT 57-04 F60-02000002 03-50 F60-04020002 18-43
F40-13000000BF1 37-01 F60-02000003 08-23 F60-04020003 18-44
F40-13000200BF1 57-03 F60-02000005 10-03 F60-04020005 18-41

F60-02000006 10-04 F60-04030000 18-93

F60-02000007 20-02 F60-05000001 31-02

F60-02000008 08-18 F60-05000003 30-09

F60-02000009A 10-10 F60-05000004 34-15

F60-02000010 02-02 F60-05000005 34-16
F60-00000001 02-41 F60-02000011 02-01 F60-05000006 40-14
F60-00000002 03-46 F60-02010001 08-04 F60-05000008 44-10
F60-00000003 03-44 F60-02010002 08-01 F60-05000011 18-16
F60-00000004 02-40 F60-02010003 10-02 F60-05000012 15-03
F60-00000003 02-39 F60-02010004 10-12 F60-05000013 15-07
F60-00000006 15-12 F60-02010005 10-14 F60-05000014-1 15-15




Fo0 R+ PAGE IV OF V

THER: | ZHETREL

PARTS NAVE: | PARTS CATALOGUE INDEY
KT RA&/Fg ZHRT n&IFT KT R/ 5
PART X0, PAGE/ 0. PART N0, PACE/X0. PART X0, PAGE/ 0.
POO-0S000014-2 1504 POO-06000000-  48-20 P 0-06020021 51-85
P 0-05000015 15-06 F60-06000001 50-36 Pé(-06020100 51-63
Pé-05000016 -4 P 0-06000002 50-3) P 0-06020101 51-66
P 0-05000017 15-14 P 0-06000003 50-3 Pé-06020102 51-65
Pé0-05000018 15-13 P 0-06000004 50-34 Pé-06020103 51-67
Pé(-05000019 0-03 P 0-06000005 51-48 Pé(-06020200 51-69
Pé(-05000020 15-11 P 0-06000006 S1-46 Po-06020201 51-10
P 0-05000021 10-01 P60-06000007 51-45 P60-06030000 50-40
Ré-05000023 2420 R 0-06000008 50-43 Ré-07000000 46-01
POO-050000244  44-04 F0-06000009 51-44 R 0-07000001 46-14
P 0-05000023 001 F0-06000010 5130 P 0-07000002 16-07
Ré-05000026 18 F60-06000011 50-31 R 0-07000003 46-02
R 0-05000028 3405 F60-06000101 50-30 P 0-07000004 46-11
Ré(-0000030 3419 R 0-06000102 50-19 P -08000003 46-16
R 0-05000031 223 Pé0-06000200 50-17 P 0-08000003 46-05
R -05000032 3433 F60-06000201 50-18 POO-O8000300F 5512
Pé-05000036 14-3) Pé0-06010000 50-02
P -05000037 34-30 P 0-06010002 50-05
Ré-0000040 -3 P 0-06010003 50-04
6O-050000414 2201 P 0-06010004 50-18
P 0-05000042 26-16 F60-06010006 50-19
Po-05000043 18- P 0-06010007 50-10 T15-01020003 1649
P 0-05000043 401 P 0-06010008 50-21 T15-04040003 15-09
P 0-05000047 426 P 0-06010009 50-11 T20-03000006 15-18
P 0-05000048 18-11 F0-06010010 50-13 0600003 1533
P60-05000050 =31 P60-06010100 50-03 D000 5707
PSO-0S0000SIEFT 40-12 Fé0-06010200 50-08 T36-02000006 18-12
R 0-05000052 015 F60-06010201 50-09 T36-02020003 12-43
Ré-05000053 1-06 Pé0-06010203 50-13 T36-03000403 18-42
Ro-0000054 4-05 F0-06010204 50-11 T40-00000008 36-06
Ré-0000100 3012 Pé0-06020000 5151 T40-00000009 20-16
Ré(-05000200 014 P 0-06020001 s1-61 T40-00000010 2015
Ré(-05000300 0-06 P 0-06020002 51-1) T40-02000002 20-03
Ré-05000300 26-11 P 0-06020003 51-13 T40-04000002 1719
Pé(-05000600 2419 P 0-06020004 51-68 T40-04000003 17-18
P -05000601 217 P 0-06020005 5111 T40-04000003-1
Pé-05000800 26-03 Pé0-06020006 51-59 T40-04000003-)
Pé-05000900 26-18 P 0-06020007 51-60 T40-04000003-3
Ré-05000900- P 0-06020008 51-58 T40-04000003-4
Pé(-05001000 24-19 Po0-06020009 51-57 T40-04000003-5
Po-0001000- P 0-06020010 51-19 T40-04000003-6
Pé(-05001100 18-18 F60-06020011 51-30 T40-04000003-7
Pé(-05010000 4-04 R 0-06020012 5178 T40-04000004 18-38
P 0-05020001 3811 R60-06020013 5117 T40-04000004-1
Ré-05020100 30-18 R60-06020014 51-56 T40-04000004-2
Ré(-05020201 36-11 F0-06020015 51-55 T40-04000004-3
Ré-05030000 30-03 P 0-06020017 51-81 T40-04000004-4
Ré(-05030001 30-04 F0-06020018 51-8) T4I-04000004-S
R -05030002 30-07 R 0-06020019 51-83 T4I-04000004-6
Ré-06000000 50-01 Pé0-06020020 51-84 T40-04000004-7




Fo0 R+ PAGE V OF V
THER: | ZHETREL
PARTS NAVE: | PARTS CATALOGUE INDEY
KT RA&/Fg ZHRT n&IFT KT R&/F5
PART X0, PAGE/ 0. PART N0, PACE/X0. PART X0, PAGE/ 0.
T40-04000006 17-3 TEO-00003000 2616 T83-05000301 10-09
T40-04000008 17-14 T83-00000002 12-42 18505000302 §0-07
T40-04000010 17-09 T83-00000012 18-05 18505030002 26-10
T40-04000012 17-02 T83-00000016 48-07 18505030003 -3
T40-04000013 20-06 T83-00000017 48-08 185-05030200 26-04
T40-04000014 20-05 T83-00000020 0347 T85-06010002 50-9
T40-04000018 2017 T83-00010008 15-20 18506010009 50-37
T40-04000019 20-19 T83-00010010 15-16 T83-06010204 51-15
4004000020 20-20 T83-01010003 0214 T83-06010205 51-74
T40-04000011 2011 T83-01010007 48-09 T85-06010403 50-14
T40-04000022 17-35 T83-01010203 212 T83-06020015 $1-47
4004000023 17-30 T83-01010206 02-11 TES-O8000100F 5501
T40-04000026 17-20 T83-01010207 -4
T40-04000027 1717 T83-01010208 0215
T40-04000202 17-04 T85-01010210 02-20
T40-04000203 20-01 18301010400 5312
4004000204 20-04 T85-01010403 5311
T40-04000205 17-06 TSS-OLL070BY 0652
T40-04040001 1711 TSS-OL0L0708Y 0654
T40-04050004 18-45 T8S-0L0L0705BY_ 06-6
T40-04050003 18-46 T83-01020002 12-18
T40-04050007 18-49 T85-01020003 12-19
T40-04060001 18-56 T83-01020004 02-30
T40-04060002 18-54 T83-01020005 02-31
T40-04060003 18-55 T85-01020006 12-38
T40-04060005 18-51 T83-01020008 02-07
T4I-04060005-1 T83-01020010 0351
T40-04060005-2 T83-01030002 0512
T40-04060005-3 TS-0030002-1 0513
T4(0-04060005-4 T83-01030003 16-44
41040600055 T83-0103000 15-15
T4-04060005-6 T83-01030007 15-24
T40-04060005-7 T83-01030008 16-46
TU-04070000-11 2018 T83-01030009 15-38
T40-04070000-12 T83-01030010 15-36
T40-04070000-13 SO0 0534
T40-10000001 $0-17 T83-01030012 15-31
T5-04000200 -1 T85-01030013 1517
T60-00010003 15-19 T83-01030014 15-19
T60-01010004 53-04 T83-01030015 15-10
T60-0L01000 53-02 T83-01030016 15-21
T6(0-01010006 18-16 T83-01030017 15-12
T60-01010006 53-03 T85-01030102 05-11
T60-0L010101 310 T83-01030301 05-26
76101020000 53-05 T83-01030300 05-39
TE-01020000 5307 T83-03000004 12-4)
T6(-01030001 0507 T83-04000011 17-21
T60-01030002 05-14 T83-05000022 26-17
T6(-01030003 05-16 T83-05000023 26-10
T0-01030101 0503 T83-05000300 40-03




	F60封面
	F60目录 1
	F60目录 2
	F60(p01-03)托架  1
	F60(p01-03)托架  2
	F60(p01-03)托架  3
	F60(p04-06)操舵系统 1
	F60(p04-06)操舵系统 2
	F60(p04-06)操舵系统 3
	F60(p07~08)水上装置壳体 1
	F60(p07~08)水上装置壳体 2
	f60(p09~10)油底壳组件 1
	f60(p09~10)油底壳组件 2
	F60(p11~13)底罩 1
	F60(p11~13)底罩 2
	F60(p11~13)底罩 3
	F60(P14-15)控制系统 1
	F60(P14-15)控制系统 2
	F60(p16-18)水下装置系统1-1
	F60(p16-18)水下装置系统1-2
	F60(p16-18)水下装置系统1-3
	F60(p19-20)水下装置系统2-1
	F60(p19-20)水下装置系统2-2
	F60(P21~22)电气1-1
	F60(P21~22)电气1-2
	F60(p23~24)电气2-1
	F60(p23~24)电气2-2
	F60(p25~26)电气3-1
	F60(p25~26)电气3-2
	f60(p27-28)进气系统1
	f60(p27-28)进气系统2
	F60(P29~30)气缸头1
	F60(P29~30)气缸头2
	F60(P31~32)曲轴&活塞 1
	F60(P31~32)曲轴&活塞 2
	F60(P33~34)曲轴箱 1
	F60(P33~34)曲轴箱 2
	F60(P35~36)油泵1
	F60(P35~36)油泵2
	F60(P37~38)阀门 1
	F60(P37~38)阀门 2
	F60(P39~40)燃油系统 1
	F60(P39~40)燃油系统 2
	F60(p41~42)电动燃油泵组件 1
	F60(p41~42)电动燃油泵组件 2
	f60(P43~44)燃油共轨 1
	f60(P43~44)燃油共轨 2
	F60(p45~46)顶罩组件 1
	F60(p45~46)顶罩组件 2
	F60(p47-48)液压起翘系统1-1
	F60(p47-48)液压起翘系统1-2
	F60(p49-51)液压起翘系统2-1
	F60(p49-51)液压起翘系统2-2
	F60(p49-51)液压起翘系统2-3
	F60(p52-53）手动起翘 1
	F60(p52-53）手动起翘 2
	F60(P54-55)转向连杆组件 1
	F60(P54-55)转向连杆组件 2
	F60(P56~58)控制盒组件 1
	F60(P56~58)控制盒组件 2
	F60(P56~58)控制盒组件 3
	F60(p59-60)外接油箱 1
	F60(p59-60)外接油箱 2
	F60(P61~62)发动机头组件（维修件） 1
	F60(P61~62)发动机头组件（维修件） 2
	F60(P63~64)气缸头总成(维修件） 1
	F60(P63~64)气缸头总成(维修件） 2
	F60(p65-66)附件1-1
	F60(p65-66)附件1-2
	F60(p67-68)附件2-1
	F60(p67-68)附件2-2
	f60检索表1
	f60检索表2
	f60检索表3
	f60检索表4
	f60检索表5

